PARTS 04/11014
MANUAL
mannrluay

mis manuaL covers  ITRACTORS & ATTACHMENTS

THE COMPLETE LINE
OF ARIENS 13000 MAN-
ORWAY TRACTORS
AND ATTACHMENTS
FOR THE YEARS 1969
THROUGH 1973.

(A SAFETY MESSAGE A )

The product for which you have requested
information or replacement parts is not a current
product. The replacement models incorporate
product designs, safety features, safety
instructions or warnings which represent the latest

1]

TaState Of The Art” developments. For your safety

nd those around you please contact your nearest
Ariens/Gravely Dealer for a demonstration of the
Qurrent product safety provisions and featuresj

For complete in-
formation regarding
model numbers and
serial numbers see
page 2.

PM - 13000

1969 TO 1973 INCLUSIVE

ARIENS COMPANY BRILLION, WIS. 54110

-




YEAR
1973

1972

1971

1970

1969

FICHE, PAGE INDEX &

MODEL DESIGNATION CHART
13000 MANORWAY TRACTORS

1969 THROUGH 1973

DESCRIPTION
Tractor

Mower

Snow Blade
Headlight Kit
Sno-Thro

Tractor
Sno-Thro

Tractor
Mower
Sno-Thro
Mower

Tractor

Mower

Tractor
MPB-68R-1
Mower
Sno-Thro

MODEL

913003
813001
813950
713001
813955

913002
813955

913002
813981
813955
813987

13948
13989
13990
13987

13989
13990
13987
13983

SERIAL

000101 -
000001 -
All Units

00801 - 001193

001500 - 001660
000300 - 000800

000101 - 001500
000101 - 000282
000101 - 000300
000101 - 000062

000001 & Up
002001 & Up
004001 & Up
000001 & Up

000001 - 002000
000001 - 004000
000001 & Up
000001 & Up

FICHE GRID
A2/A11
A13/A14

B1

A12

B5/B6

B9/C3
ce/c7

C9/D4
D5/D6
C6/C7
F5/F6

D9/E4
D9/E4
D9/E4
F5/F6

E7/F2
E7/F2
F5/F6
F9/F12

PAGE NO
3 thru 11
14 and 15
3
13
16 and 17

18 thru 26
28 and 29

30 thru 37
38 and 39
28 and 29
27

40 thru 49
40 thru 49
40 thru 49
27

50 thru 56
50 thru 56
27

58 and 59




MODEL 813950 SNOW BLADE

REF. PART No. |REF. PART No.
NO. NO. Description Req'd| NO. NO. Description Req'd.
1 13142 Blade 1 118 62016 Carriage Bolt 3/8"-16 x 1-1/4" 2
2 65018 Nut 3/8"-16 8 119 58006 Roll Pin1/4"x1" 1
3 63004 Lockwasher 3/8" 15 |20 13147 Push Bar 1
4 64043 Washer 3/8" 6 121 Rope 1
5 65025 Jam Nut 3/4" LD, 2 122 13146 Bushing 2
6 13151 Washer 1 |23 64003 Washer 1/2" 2
7 620183 Carriage Bolt 3/8"-16 x 1" 6 |24 65046 Locknut1/2"-13 2
.8 13120 L, H. Secondary Mounting Bracket 1 125 83051 Spring 2
9 - 13126 Mounting Bracket (Primary) 1 ]26 13143 Bar 1
10 13119 R, H. Secondary Mounting Bracket 1 J27 67010 Hairpin Cotter 2
11 59004 Cap Screw 3/8"-16 x 1" 6 |28 13121  Lift Extension 1
12 83052 Spring 1 |29 59099 Cap Screw 3/8'"-16 x 5/8" 1
13 67011 - Cotter Pin 2 130 13122 Lift Rod 1
14 13118 Rod -~ Push Connector 1 |81 62025 Carriage Bolt 1
15 13149  Pivot Lock Bar 2 132 13145 Lower Pivot Plate 1
16 13144  Pivot Plate 1 |33 59010 Cap Screw 1/2"-13 x 1-1/2" 2
17 13150 Pivot Lock Extension 1 78067  Ariens Script Decal (Not Illus,) 1

PAGE 3




Model 913003

FRAME ASSEMBLY

NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE

ORDER PARTS BY PART NUMBER
NUMBER WILL BE DISREGARDED.

CAUTION

PAGE 4




&

Model 913003

PARTS LIST FOR FRAME ASSEMBLY

REF. PART NO. REF. PART NO.
NO.  NO. DESCRIPTION REQ'D.|NO.”  NO. DESCRIPTION REQ'D.
1 25179 Seat 1 51 59042 Cap Screw 1/2"-13 x 1-1/4" 2
2 70015 Whizlock Screw 1/4"-20 x 1/2" 4 52 13007 Axle Support Bracket 2
3 13227 Shift Pattern Plate 1 53 70010 Whizlock Screw 3/8"-16 x 1/2" 4
4 75019 Knob 1 54 13075 Fender L. H, 1
5 59097 Machine Screw #10-24 x 3/8" 2 54 13076 Fender R. H, 1
6 65051 Nut #10-24 Keps 2 55 59039 Cap Screw 5/16"-18 x 1/2" 4
7 69056 Choke Control 1 57 13134 Spring Clip 1
8 13197 Hood 1 58 70011 Rib Neck Bolt 1/4"-20 x 5/8" 4
9 62017 Carriage Bolt 4 59 59022 Cap Screw 5/16'"-18 x 3/4" 4
10 13161 Plug Button 1 60 59069 Cap Screw 5/16'-18 x 1-1/4" 4
11 64007 Washer 1/4" Std, 2 61 13191 Footrest L, H, 1
12. 13138 Dash Console 1 61 13192 Footrest R, H, 1
13 65040 Locknut 1/4"-20 4 62 65032 Nut 1/4"-20 2
14 62009 Carriage Bolt 5/16"-18 x 1/2" 2 63 66008 Woodruff Key A 2
15 13209 Hood Trim 1 64 13047 Wheel Hub 2
16 65042 Nut 5/16"-18 9 65 57038 Snap Ring 2
17 75026 Grommet 2 66 613992  Rear Wheel Assembly 2

18 . 62013 Carriage Bolt 3/18'"-16 x 1" 8 Consisting of:
19 13237 R. H. Pivot Bracket 1 1 - 71018 Tire
19 13238 L, H. Pivot Bracket 1 1 - 71022 Rim
20 64008 Wrought Washer 3/8'" Std, 2 67 70005 Wheel Bolt 10
21 65018 Nut 3/8'"-16 6 68 13200 Bumper 1
22 63004 .Lockwasher 3/8" 10 69 13248 Seat Support 2
23 13236 Grille 1§70 59003 Cap Screw 5/16"-18 x 1" 4
24 13202 Wave Washer 2 71 69002 Throttle Control 1
25 64043 Washer 2 72 69010 Clamp 1
26 65039 Locknut 3/8'"-16 2 73 65041 Locknut #10-24 1
27 65056 Whizlock Nut 1/4'"~20 6 74 64002 Washer 5/16'" Std, 8
28 13066 Gas Tank Strap 2 5 25175 Cam 1
29 63002 Lockwasher 1/4" Std. 4 76 13225 Lever 1
30 59050 Cap Screw 1/4"-20 x 1-1/2" 2 i 13059 Shoulder Spacer 2
31 13067 Gas Tank Cushion 2 8 13223 Switch Holder 1
32 13092 Gas Tank Support 2 79 13224 Holder Bracket 1
33 13235 Main Frame 1 80 13242 Spacer 1
34 70017 Whizlock Screw 5/16'"-18 x 5/8" 2 81 13229 Switch Bracket 1
35 61014 Machine Screw #10-24 x 3/8" 1 82 59022 Cap Screw 5/16 - 18 x 3/4 2
36 65015 Nut 5/16""'-18 Hex 8 83 61001 Stove Bolt 4
37 63003 Lockwasher 5/16" Std, 12 84 63011 Lockwasher 4
38 57052 Clamp 4 85 251178 Seat Brace 2
39 13167 Gas Line (short) 1 | .86 25180 Back Rest 1
40 13108 Filter, Gas Line 1 87 59001 Cap Screw 1/4-20 x 3/4" 8
41 13051 Gas Line (long) 1 88 63002 Nut 1/4" Std. 8
42 13087 Shut Off Valve 1
43 13065 Gas Tank Bracket 1 (NOT ILLUSTRATED)
44 70012 Whizlock Screw 1/4"-20 x 3/4" 2 78214 Dash Decal 1
45 13064 Gas Cap 1 78215 Patents Pending Label 1
46 13193 Gas Tank 1 78152 Clutch Decal 1
47 13037 Tractor Hitch 1 78151 Implement Lift Decal 1
48 59023 Cap Screw 3/8'"-16 x 3/4" H.H, 4 78213 Manorway Instruction Decal 1
49 70009 Whizlock Screw 5/16"-18 x 1/2" 24 78145 Grille Strip 1
50 63006 Lockwasher 1/2" Std. 2 78144 Ariens Script Decal 1
78142 Manorway Decal 2
78153 Brake Decal 1
78211 Parking Brake 1
78018 Engine Label 1

PAGE 5

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.







Model 913003

e PARTS LIST FOR TRACTOR DRIVE
REF. PART Description No. |[REF. PART Description No.
NO. NO. Req'd.]NO. NO. Req'd.
1 83031 Spring 1142 13059 Shoulder Spacer 1
2 13105 Spring Hook 1143 175014 Grip 1
3 65054 Locknut 1/2'-20 1144 59057 Cap Screw 5/16"-18 x 2" 1
4 13017 Idler 1]45 70009 Flange Whizlock Screw 5/16'-18 x
5 64052 Washer .380 1D, x 13/16" O,D. x /2" 3
.385 46 64057 Washer 21/64" L.D, x .625 O.D. x
24 Ga, 1 .062 1
6 13089 Stop Lever 1147 13043 Front Belt Cover 1
7 13020 Clutch Rod 1]48 59004 Cap Screw 3/8"-16 x 1" 2
8 3028 Shoulder Bolt 2|49 63004 Lockwasher 3/8" Std. 3
9. 10354 Hydraulic Drive Fitting 1150 65018 Nut 3/8"-16 Std, 2
10 13016 Idler Bracket 1|51 13028 Driven Sheave 1
11 65060 Locknut 3/8''-16 Jam 1]52 72057 Drive Belt 1
12 58009 Roll Pin1/8" x 1" 1f53 64008 Flat Washer 3/8" Std. 1
13 13054 Ball 1/4" 1§54 59016 Cap Screw 3/8'"-24 x 1-1/8" 1
14 83030 Spring 1]55 12129 Bushing 4
15 13052 Shift Shaft 11|56 58003 Rollpin 3/16" x 1-1/4" 4
16 = 64007 Washer 1/4" Std. 1 ]57 13140 Wave Washer 2
17 63003 Lockwasher 5/16" Std. 4158 13019 Brake and Clutch Lever 2
18 66003 Woodruff Key #9 3159 64039 Washer 630 I.D. x 1,005 O.D. x
19 60012 Setscrew 5/16'-18 x 3/8" (Nylok) 6 .062 2
20 13009 _Sheave 2160 13018 Brake and Clutch Shaft 2
21 75001 Shift Ball 1]61 13195 Clutch Pedal 1
22 59022 Cap Screw 5/16"-18 x 3/4" 2162 175029 Pedal Cover 2
23 64002 Wrought Washer 5/16" Std. 6163 13196 Brake Pedal 1
24 13056 Rear Belt Cover 1]64 13109 Spacer Bushing 2
25 13131 Adapter 1]65 58005 Roll Pin 3/16" x 7/8" 2
0 26 1138 Pipe Plug 3/8" 1|66 64038 Washer .505 LD, x.775 O.D, x
‘ 27 64063 Washer 2 24 Ga. 2
28 13048 Brake Drum 1]67 59069 Cap Screw 5/16"-18 x 1-1/4" 1
29 60014 Selscrew 1/4"-20 x 1/4" (Nylok) 2168 12131 Bearing Spacer 1
30 13243 Brake Band 1 169 12132 Idler 1
31 72040 Belt (Sold in pairs only) 2§70 13039 Idler Bracket 1
32 67004 Cotter Pin 1/8" x 1" 4|71 83053 Spring 1
33 13220 Adjustment Coupling 1172 65039 Locknut 3/8"-16 Hex 1
34 83021 Spring 2173 66009 Woodruff Key #6 1
35 13050 Spacer 1174 13055 Ball Joint 1
36 13049 Brake Bracket 1|75 175015 Shift Ball 1
37 83090 Spring 1|76 13222 Rear Brake Rod 1
38 13166 Spacer 1] 7" 65005 Nut 3/8-24 Hex 2
39 65042 Locknut 5/16'"~18 Hex 4178 13221 Front Brake Rod 1
40 13058 Parking Brake Latch 1179 65024 Lock Nut 3/8 - 16 2
41 3254 Wave Washer 1

* The transaxle and the right angle drive are to be serviced by your nearest Tecumseh Service
Outlet, The. Tecumseh model number 1208 and serial number of the transaxle are required
for servicing. The serial number is located on a plate on the lower right hand rear corner
of the transaxle, The Tecumseh model number 1850 P91 for the right angle drive is also
required for servicing. Both the transaxle andthe right angle drive are subject to Tecumseh
warranty only.

PAGE 7



Model 913003

STEERING ASSEMBLY

PAGE 8



e

Model 913003

PARTS LIST FOR STEERING ASSEMBLY

REF. PART NO. |REF.PART NO.

NO.  NO. DESCRIPTION rRea'D INO.  NO. DESCRIPTION REQ'D.
1 64003 Washer 1/2" Std. 1133 13062 Drag Link 1
2 58007 Roll Pin 1/4" x1-1/4" 2134 13005 Lever 2
3 3316 Shoulder Bolt 135 13003 Spindle R. H. 1
4 59002 Cap Screw 5/16"-18 x 5/8" H.H, 2136 13008 Hub 1
5 54025 Flange Bearing 1137 10354 Hydraulic Drive Fitting 2
6 63003 Lockwasher 5/16'" Std, 2138 13183 Front Axle 1
7 65015 Nut 5/16"-18 2139 13091 Axle Hub 1
8 13247 Steering Column 140 63006 Lockwasher 1/2" Std. 1
9 58016 Roll Pin 3/16" x 1" 2141 65006 Nut 1/2"-20 1

10 74021 Taptite 4142 13004 Spindle L.H, 1

11 13100 Retaining Plate 1143 13125 Wheel Hub 2

12 55053 Flange Bushing 1]44 13136 Hydraulic Drive Fitting 2

13 64039 Washer .630 I.D. x 1,005 O.D, x 45 612980 Tire and Wheel Assembly 2

062 1 Consists of per wheel assy.

14 13180 Pinion 1 1 - 71038 Rim

15 13127 Axle Bracket 1 1 - 71028 Tire

16 - 25124 Steering Wheel 146 3376 Spindle Cup 2

17 3254 Wave Washer 1147 67014 Cotter Pin 1/8" x 1-1/4" 2

18 65030 Nut 3/4"-16 Jam 1§48 3377 Hub Cap 2

19 64048 Washer .755 1.D, x 1.375 O.D, x 49 54089 Ball Bearing 4

1/16" 1]50 70032 Wheel Bolt ; 6

20 12128 " Bushing 1151 59095 Cap Screw 1/2"-20 x 2" H,H, 1

21 70009 Whizlock Screw 5/16"-18 x 1/2" 4152 13027 Axle Spacer 1

22 13182 Steering Bracket 1153 13006 Tie Rod 1

23 13174 Steering Gear 1]54 65018 Nut 3/8"-16 3

24 58040 Drive Pin 3155 64021 Washer 13/32" I.D. x 1-3/4" O.D. x

25 13181 Steering Shaft 1 12 Ga, 2

26 55038 Flange Bushing 556 64052 Washer .380 LD, x 13/16 O.D, x

27 13176 Steering Shaft Support 1 24 Ga, 2

28 65040 Locknut 1/4"-20 457 59027 Cap Screw 3/8"-16 x 1-3/4" H.H, 2

29 55017 Flange Bushing 1

30 65005 Nut 3/8"-24 8

31 63004 Lockwasher 3/8" Std. 7

32 3369 Ball Joint 4

PAGE 9




Model 913003

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REF ERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

REF. PART NO. |REF. PART NO.
NO.  NO. DESCRIPTION REQ'D./NO. NO. DESCRIPTION REQ'D.
1 66001  Key 1125 67004 Cotter Pin 1/8" x 1" 3
2 613011 Sheave with Lining 1126 13022 PTO Clutch Rod 1
3 63015 Iockwasher, Internal 1{27 13015 PTO Clutch and Brake Lever 1
4 13246  Sleeve 1128 3105 Adapter Pin 1
5 54092 Needle Bearing 1129 68031 Pop Rivet 2
6 13245 PTO Sheave 1130 83011 Spring 1
7 57051 Snap Ring 1131 67010 Hair Cotter Pin 1
8 54039 Bearing 1132 13099 Screw Pin 2
9 13068 Collar 1133 63004 Lockwasher 3/8" Std, 2
10 65043 Locknut 5/16''-24 2134 65077 Locknut 1
11 64057 Washer 21/64" LD, x .625 O.D, x 35 13172  Zerk Fitting 1
- .062 1136 13046 Brake Shoe 1
12 830289 Spring 1137 10215 Lever Bracket 1
13 70009 Flange Whizlock Screw 38 10144 Clevis Pin 1
5/16"-18 x 1/2" 3{39 13204 Idler Arm 1
14 13040 PTO Adjusting Angle 1140 83046 Spring 1
15 13226 Rod 1141 2111 Spacer 2
16 67001 Cotter Pin 3/32" x 1" 1142 64002 Wrought Washer 5/16" Std. 2
17 3028 Shoulder Bolt 1143 2125 Idler 2
"18 © 13175  Bell Crank 1144 2110 Spacer 2
19 - 13059 Shoulder Spacer 1145 59131 Cap Screw 5/16-18 x 2-1/2" 1
20 75020 Grip 1146 2127 Sleeve 1
21 59002 Cap Screw 5/16"-18 x 5/8" 1147 *72059 "V" Belt (Mower Drive Belt) 1
22 6071  Spacer 1148 3254  Wave Washer 1
23 13026 PTO Lever 1149 513009 P.T.O, Assembly 1
24 65039 Locknut 3/8"-16 2150 65042 Locknut 5/16" - 18 1

*Use 72079 Belt When Using Sno-Thro Attachment

PAGE 10




Model 913003

ATTACHMENT LIFT A0
@/

REF. PART NO. [JREF. PART NO.
1 75002 Grip 1§11 66003 #9 Woodruff Key 2
2 13070 Attachment Lift Lever 1112 130M Attachment Lift Arm 1
3 58039 Roll Pin 1/4" x 11/16" 1113 64003 Wrought Washer 1/2" Std., 2
4 65042 Locknut 5/16"-18 Hex 1|14 67008 Hairpin Cotter 2
5 13074 Latch 1§15 13073 Plunger 1
6 59096 Cap Screw, Flat Hd., 16 83032 Spring 1

- 5/16"-18 x 3/4" 117 60012 Setscrew 5/16"-18 x 3/8" (Nylok) 2
7 70009 Flange Whizlock Screw 18 62027 Carriage Bolt 2

5/16"-18 x 1/2" 2 119 13041 Attachment Mounting Bracket 2

8 13072 Attachment Lift Quadrant 1§20 65059 Locknut 3/8'-16 2

9 12128 Flange Bushing 2 §21 63004 Lockwasher 2

10 13097 Shaft 1122 59004 Cap Screw 3/8"-16 x 1" 2
L

PAGE 11



Model 913003

ELECTRICAL SYSTEM

All

ELECTRICAL SYSTEM PARTS LIST

REF. PART : NO. |REF. PART NO.
NO. NO. DESCRIPTION REQ'D |NO.  NO. DESCRIPTION REQ'D.
1 13169 Shorting Wire 1 {15 13164 Positive Battery Cable 1
2 13213 Charging Wire 1 |16 63003 Lockwasher 5/16" Std. 1
3 ..13082 Starter Cable 1 |17 65015 Nut 5/16"-18 1
4 3323 Ground Cable 1 |18 513010 Battery 1
5 59080 Cap Screw 1/4'"-20 x 5/8" 1 |19 13234 Harness 1
6 13044 Battery Holddown 1 120 25172 Switch 2
7 65056 Flange Whizlock Nut 1/4"-20 3 |21 525013 Module B 1
8 64007 Washer 1/4" Wrought 2 |22 25203 Connector 1
9 13025 Hook Bolt 2 {23 69078 Clip 1
10 62011 Carriage Bolt 5/16'-18 x 3/4" 1 |24 69066 Clip 1
11 13157 Key , 2 125 75045 Switch Boot 2
12 65075 Nut, Special 1 |26 63013 Lockwasher (Internal) 1
13 63019 Lockwasher, Internal 1 |27 61004 Stove Bolt 1
14 613943  Switch Assembly 1 : Clip 2
13198 Fuse (Not Illustrated) 1

Engine
8 H.P, Briggs and Stratton 191707-0658-01
or Replacement

PAGE 12




MODEL 713001 HEAD LIGHT KIT

FOLLOWING PARTS USED ON
MANORWAY TRACTOR MODELS

13990, 13948
*@ -
{% /(D THIS LEAD CAN BE
3 L f’ CONNECTED TO EITHER
\_ »"“’/ STARRED TERMINAL
Sl X
) ~
HOOK TO A" @
TERMINAL ON
SWITCH
%:!

TWO LIGHTS WITH LEADS @/%“

AND MOUNTING HARDWARE

FOLLOWING PARTS USED ON
MANORWAY TRACTOR MODELS
913002, 913003

THIS LEAD CAN BE
CONNECTED TO EITHER
STARRED TERMINAL

(auuaGcRm 7 \A
A
: —© QLD I U ke
K ) LY, @ {BULB ONLY)
@—= <g
REF. PART
NO. NO. DESCRIPTION NO. REQD
13990 13948 913002 913003
1 13152 Light Switch 1 1
2 13216 Male Disconnect Adapter 1 1
3 13217 Light Switch Wire 1
4 13214 Tab Connector 1 2
5 13218 Ground Wire 1
6 13194 Wire 1
7 59106 Cap Screw 1/4-28 1 1
9 69048 Clip 1 1
10 613003 Light Assembly 1 1
11 13171 Bulb (only} 2 2
12 59047 Cap Screw 5/16" - 24 x 2 2 2
13 63003 Lockwasher 5/16 Std. 4 4
14 65031 Nut, 5/16" - 24 2 2
15 13173 Light Bracket 2 2
16 62015 Carriage Bolt 2 2
17 59004 Cap Screw 3/8 - 16 x 1 4 4
18 65015 Nut, 5/16" - 18 2 2
19 63004 Lockwasher, 3/8 Std, 4 4
20 65018 Nut, 3/8" - 16 4 4
21 13153 Wire 2

PAGE 13

Al2



|

ORDER PARTS BY PART NUMBER

Al3

NOT BY REFERENCE NUMBER. ANY

PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

CAUTION

=

After Serial No: 000,001
PAGE 14

MODEL 813001




MODEL 813001

Al4
After Serial No: 000,001
PARTS LIST
REF. PART NO. | REF. PART NO.
‘NO. NO DESCRIPTION REQ'D.] NO. NO DESCRIPTION REQ'D.
1 3516 Height Control Plunger 1144 54073 Ball Bearing 4
2 83015 Spring 1145 13364 Spindle Housing 2
3 10248 Shift Ball 1] 46 13365 Mower Spindle 2
4 13310 Height Control Handle 1147 66003 Key, #9 Woodruff 4
5 65070 Locknut 1/4"-20 1] 48 3169 Retainer Hub 2
6 58006 Roll Pin 1/4" x 1" 1149 3170 Blade Tray 2
7 64037 Washer 9/32 LD, x 1-1/4" O.D, x 50 13350 Mower Blade 2
1/16" 1]51 13362 Lift Frame 1
8 59072 Cap Screw 1/4"-20 x 1-1/4" H.T. 1]52 13312 Mower Lift Link 2
9 13311 Height Adjustment Quadrant 1153 65018 Nut 3/8'"-16 Hex 2
10 65015 Nut 2|54 67004 Cotter Pin 1/8" x 1" 8
11 63003 Lockwasher 5/16" Std. 2155 13316 Clevis Pin 2
12~ 59022 Cap Screw 5/16"-18 x 3/4" 2] 56 65046 Locknut 1/2"-13 2
13 - 72038 Belt 1|57 13314 Mower Lift Bracket 2
14 59042 Cap Screw 1/2"-13 x 1" 1158 10354 Hydraulic Drive Fitting 2
15 63006 Lockwasher 1/2" Std. 3|59 3135 Trailing Roller Bolt 2
16 73086 Pulley 1] 60 64064 Washer .755 I.D. x 1,375 O.D. x
17 55021 Flange Bushing 1 .125 Plated 5
18 3016 "Shoulder Bolt 1} 61 71064 Roller 2
19 64056 Washer 2162 65021 Nut 1/2"-13 Hex 2
20 13370 Idler Arm 1]63 13351 R, H, Pan Bracket 1
21 65025 Nut 3/4"-10 Hex 4164 13303 Clevis Pin 4
22 63008 Lockwasher 4165 64052 Washer ,380/.385 LD, x 13/16'" O.D,
23 73085 Sheave 1 x 24 Ga. 4
24 83046 Spring 1]66 13355 Height Lever 1
25 13366 Cap 1] 67 13352 L. H. Pan Bracket 1
26 65058 Nut 3/4"-20 1] 68 67010 Hairpin 2
27 67014 Cotter Pin 1/8" x 1-1/4" 1169 13353 R, H, Support Bracket 1
28 70009 Flange Whizlock Screw 5/16""-18 x 70 13315 Clevis Pin 2
1/2" 10|71 13354 L. H, Support Bracket 1
30 173031 Sheave 1]172 13313 Adapter Pin 2
31 54045 Bearing Cone 21173 173084 Sheave 1
32 54044 Bearing Cup 2] 74 13239 Chute Extention 1
33 13367 Hub - 1175 25205 Hinge Pin 1
34 13368 Hydraulic Drive Fitting 1| 76 83090 Spring 1
35 83054 Spring 1177 67001 Cotter Pin 1
36 56060 Seal 1] 78 64002 Washer 2
37 173034 Sheave 1{ 79 65042 Locknut 1
3 13361 Drive Bracket 1180 63018 Internal Lockwasher 6
39 59023 Cap Screw 3/8"-16 x 3/4" 16] 81 59024 Cap Screw 1/2" - 13 x 1" 2
40 13371 Mower Pan 1 :
41 65039 Locknut 3/8'"-16 19 (NOT ILLUSTRATED)
42 64041 Washer 2 78002 Height Quadrant Label 1
43 3419 Bearing Slinger 4 78024 Patent Label 1
78160 Safety Label 1
78207 Discharge Caution Label 1

PAGE 15

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.




Model 813955 ‘
Serial No. 801 & U .
i P 52 h

CNINGN (s D

.\l‘\ >3 G2 »

\®\@/\\ w 0 H%CDQ A L
\/> “ \@ ?@ ?

, é}%
s

N
Q.7
@éj—
=

@/ I\\\\ &,

ZR

7
-

/ @P@\\ O
RN
-
/ ¥ @.%

S\
[
&

PAGE 16




Model 813955
Serial No. 801 & Up

~

AN

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BY DISREGARDED.

Ref.  Part Description No. |Ref. Part Description Ng.
No. No. Req'd] No. No. Req'd.
1 13402 Sheave 1 70 | 10198 Cap 1
2 | 60012 Setscrew 5/16-18x3/8 2 | m{ 75039 Grip 1
3 66003 Woodruff Key 1 72 13451 Bracket 1
4 13415 Pinion Shaft 1 73 | 13452 Chute Control Crank 1
5 |602982 Snap Ring Kit 1 74 | 622010] Universal Joint 1
6 | 57049 Snap Ring 1 175 ] 10195 | Shear Bolt 2
7 | 54073 Ball Bearing 3 | 76 ] 10354 | 2zerk Fitting 4
8 10303 Bevel Pinion 1 |77} 10494 Worm Shaft 1
9 64044 Washer 21/64 ID x 7/8 OD x 7 Ga. 1 78 | 67015 Hair Pin 2
10| 63003 Lockwasher 5/16 SAE Std. 2 791 13434 Clevis Pin 2
11} 59022 Cap Screw 5/16-18 x 3/4 HH 2 | 80| 64003 Washer 1/2 SAE 4
12 ] 22122 Fastener 2 81 | 62013 Carriage Bolt 3/8-16 x 1 2
13| 10393 Safety Wire 1 1 82| 13446 | Adjustment Bracket 2
14| 59035 Cap Screw 3/8-16 x 1 3/4 1
15| 13444 Spacer 2 | 831 10180 Gear Case 1
16| 73068 Idler 1 84 | 58022 Roll Pin 5/16 x 1 3/8 1
17| 10289 Rod Hanger 1 85| 3017 Bearing Flange 1
18] 13410 Chute Control Bracket 1 | 86| 54063 | Ball Bearing 1
19| 10191 Deflector 1 87 | 13450 Blower Housing 1
20| 63004 Lockwasher 3/8 SAE Std, 6 88 | 10165 Runner 2
21| 65039 Locknut 3/8-16 131 89| 58030 Roll Pin 3/16 x1 1/2 2
22| 59023 Cap Screw 3/8-16 x 3/4 HH Plated 2 90 | 64046 Washer 1,005 ID x 1,505 OD x 1/16 2
23| 62010 Carriage Bolt 3/8-16 x 3/4 5 | 91} 10184 Bearing Support 2
241 13435 _ Discharge Chute 1 92 1 55035 Bushing 4
25) 74026 Taptite #10-24 x 3/8 6 93 | 64047 Washer 511 ID x 1,441 OD x 1/8 2
26] 10193 Wing Nut 1 94 | 63006 Lockwasher 1/2 SAE Std. 6
271 10438 Chute Clamp 3 95 | 59024 Cap Screw 1/2-13 x 1 HH Plated 2
281 13422 Flap 1 [*96 | 10183 Helicon Gear 1
29| 68025 Pop Rivet 3 | 97 { 10384 Front Gear Shaft 1
. 301 13421 Brace 1 98 | 58007 Roll Pin1/4x11/4 3
31] 13430 Cover 1 99 | 10178 Fan | 1
! 321 70015 Flange Whiz Lock Screw 1/4-20 x 5/8 4 100] 56062 Seal 1
33| 13445 Idler Arm 1 ] 101} 10371 Adjustment Plug 1
102} 54044 Bearing Cup 2
341 83053 Spring 1 | 103] 54045 | Bearing Cone 2
35] 70011 Ribbed Neck Bolt 1/4-20 x 5/8 7 |*104] 13407 Helicon Pinion 1
36| 13134 Spring Clip 1 | 105] 10108 | Gasket 1
37| 65056 Nut 1/4-20 7 § 106} 10107 Bearing Spacer 1
38| 13431 R.H. Mounting Bracket 1 107} 57032 Snap Ring 1
391 58017 Roll Pin 5/16 x 1 1/4 | 2 | 108} 67010 | Hair Pin Cotter 1
40| 70009 Flange Whizlock Screw 5/16-18 x 1/2 8 1 109] 13403 Bracket 2
411 1138 Pipe Plug 4 | 110] 13437 | spacer 1
421 10144 Clevis Pin 1 1111} 70010 | Flange Whizlock Screw 3/8-16 x 1/2 2
- 431 67004 Cotter Pin1/8 x 1 1 112] 65015 Nut 5/16-18 1
44| 60029 Setscrew 1/4-20 x 3/8 1 1 113| 13408 Adaptor Pin 1
45] 10215 Lever Bracket 1 114] 65046 Locknut 1/2-13 1
461 56050 Seal 1 ] 115] 64038 | Washer ,505 ID x .775 OD x 24 Ga. 2
47| 65040 Locknut 1/4-20 5 | 116]| 13436 | Tube Push Arm 2
48| 10142 |  Bearing Flange 11 117] 59066 | Cap Screw 1/2-13 x 6 1/2 HH Plated 1
491 59080 Cap Screw 1/4-20 x 5/8 4 | 118] 13427 | Wheel Weight 2
50 63002 Lockwasher 1/4 SAE Std. 6 119} 59108 Cap Screw 1/2_20 X5 4
-511 13401 Gear Case Cover 1| 120] 70012 | Flange Whizlock Screw11/4-20 x 3,4 5
52| 13420 Gasket 1 121] 56061 Seal 2
53| 54039 Ball Bearing 1 122] 10181 Flange 1
54] 13411 Gear Shaft 1 1 123] 10433 | R.H. Rake 1
55} 10302 Bevel Gear 1 124] 10434 L.H. Rake 1
56| 65042 Locknut 5/16-18 9 78010 | Helicon Patent Label (Not Illus.) 1
57| 13400 Gear Case 1 78174 | Name Plate (Not Illus,) 1
581 13406 Coupling 1 78222 | Caution Label (Not Illus.) 1
59| 65018 | Nut 3/8-16 4 12572079 | Bent 1
601 13449}  Brace 1 1126513002 | Right Angle Drive Assembly 1
. 611 64002 Washer 5/16 Std. 4 11271513003 | Rotor Gear Case Assembly 1
62| 22110 Worm Gear 1 1 128] 59001 Cap Screw 2
63| 58034 Roll Pin 1/8 x 3/4 3 | 120 59062 Cap Screw 1
g: .22128 | Worm Clevis 1 1 130]65032 | Nut1/4-20 1
5] 63023 Lockwasher 1
’ 66] 10387 Scraper Blac;e 1 1311 65015 Nut 5/16-18 1
67] 59004 Cap Screw 3/8-16 x 1 HH Plated 8
' 88| 13432 | L.H. Mounting Bracket 1 * %i(lllfcsog%ﬁ‘i’:nier?sﬁg 132427
69] 62011 Carriage Bolt 5/16-18 x 3/4 8 set only

PAGE 17




FRAME ASSEMBLY

Serial No. 1500 & Up

Model| 913002

NOT BY REF ERENCE NUMBER. ANY
PART ORDERED BY REFERENCE

ORDER PARTS BY PART NUMBER
NUMBER WILL BE DISREGARDED.

CAUTION

PAGE 18




)

Model 913002

Serial No. 1500 & Up B10
PARTS LIST FOR FRAME ASSEMBLY
REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION REQ'D. | NO. NO. DESCRIPTION REQ'D.
1 13201 Seat 1 51 59042 Cap Screw 1/2"-13 x 1-1/4" 2
2 70015 Whizlock Screw 1/4"-20 x 1/2" 4 52 13007 Axle Support Bracket 2
3 13227 Shift Pattern Plate 1 53 70010 Whizlock Screw 3/8"-16 x 1/2° 4
4 75019 Knob 1 54 13075 Fender L. H, 1
5 59097 Machine Screw #10-24 x 3/8" 2 54 13076 Fender R, H, 1
6 65051 Nut #10-24 Keps 2 55 59039 Cap Screw 5/16"-18 x 1/2" 4
7 69056 Choke Control 1 57 13134 Spring Clip 1
8 13197 Hood 1 58 70011 Rib Neck Bolt 1/4"-20 x 5/8" 5
9 62017 Carriage Bolt 4 59 59022 Cap Screw 5/16"-18 x 3/4" 4
10 13161 Plug Button 1 60 59069 Cap Screw 5/16"-18 x 1-1/4" 4
11 . 64007 Washer 1/4" Std, 6 61 13191 Footrest L, H. 1
12 13138 Dash Console 1 61 13192 Footrest R, H, 1
13 65040 Locknut 1/4"-20 4 62 65032 Nut 1/4"-20 2
14 62009 Carriage Bolt 5/16'-18 x 1/2" 2 63 66008 Woodruff Key A 2
15 13209 Hood Trim 1 64 13047 Wheel Hub 2
16 65042 Nut 5/16"-18 9 65 57038 Snap Ring 2
17 15026 Grommet 2 66 613992  Rear Wheel Assembly 2
18 62013 Carriage Bolt 3/18""-16 x 1" 8 Consisting of:
19 13210 R, H, Pivot Bracket 1 1 - 71018 Tire
19 13211 L. H, Pivot Bracket 1 1 - 71022 Rim
20 64008 Wrought Washer 3/8" Std. 2 67 70005 Wheel Bolt 10
21 65018 Nut 3/8"-16 6 68 13200 Bumper 1
22 63004 Lockwasher 3/8" 10 | 69 13215 Seat Spring 2
23 13199 Grille 1 70 59003 Cap Screw 5/16"-18 x 1" 4
24 13202 Wave Washer 2 1M 69002 Throttle Control 1
25 64043 Washer 2 72 69010 Clamp 1
26 65039 Locknut 3/8"-16 2 73 65041 Locknut #10-24 1
27 65056 Whizlock Nut 1/4"-20 6 74 64002 Washer 5/16" Std. 6
28 13066 Gas Tank Strap 2 75 25175 Cam 1
29 63002 Lockwasher 1/4" Std, 4 | 76 13225 Lever 1
30 59050 Cap Screw 1/4"-20 x 1-1/2" 2177 13059 Shoulder Spacer 2
31 13067 Gas Tank Cushion 2178 13223 Switch Holder 1
32 13092 Gas Tank Support 2 79 13224 Holder Bracket 1
33 13235 Main Frame 1 80 13242 Spacer 1
.34 70017 Whizlock Screw 5/16'-18 x 5/8" 2 | 81 13229 Switch Bracket 1
35 61014 Machine Screw #10-24 x 3/8" 1 82 59022 Cap Screw 5/16 - 18 x 3/4 2
36 65015 Nut 5/16"-18 Eex 8 83 74026 Taptite 4
317 63003 Lockwasher 5/16" Std., 12
. 38 57052 Clamp 4 (NOT ILLUSTRATED)
39 13167 Gas Line (short) 1 78214 Dash Decal \ 1
40 13108  Filter, Gas Line 1 78215  Patents Pending Label 1
41 13051  Gas Line (long) 1 78152 Clutch Decal 1
42 13087  Shut Off Valve 1 78151  Implement Lift Decal 1
43 13065  Gas Tank Bracket 1 78213  Manorway Instruction Decal 1
44 . 70012 Whizlock Screw 1/4"-20 X 3/4" 2 78145 Grille Strip 1
45 13064 Gas Cap 1 78144  Ariens Script Decal 1
46 13193 Gas Tank 1 78142 Manorway Decal 2
417 13037 Tractor Hitch 1 78153 Brake Decal 1
48 59023 Cap Screw 3/8"-16 x 3/4" H.H, 4 78211 Parking Brake 1
49 70009 Whizlock Screw 5/16"-18 x 1/2" 24 78018 Engine Label 1
50 63006 Lockwasher 1/2" Std., 2

PAGE 19

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.




Mode! 913002 TRACTOR DRIVE @ B11

Serial No. 1500 & Up

| P
BN
éf-@//@ < oSS

PAGE 20




o)

\.

Model 913002

Serial No. 1500 & Up B12
PARTS LIST FOR TRACTOR DRIVE
REF. PART Description No. !REF. PART Description No.
NO. NO. Req'd.JNO. NO, Req'd.
1 83031 Spring 1142 13059 Shoulder Spacer 1
2 13105 Spring Hook 1]43 175014 Grip 1
3 65054 Locknut 1/2"-20 1144 59057 Cap Screw 5/16"-18 x 2" 1
4 13017 Idler 145 70009 Flange Whizlock Screw 5/16"-18 x
5 64052 Washer .380 LD, x 13/16" O,D. x 1/2" 3
.385 46 64057 Washer 21/64" LD, x .625 O.D, x
24 Ga. 1 .062 1
6 13089 Stop Lever 1§47 13043 Front Belt Cover 1
7 13020 Clutch Rod 1148 59004 Cap Screw 3/8'"-16 x 1" 2
8 3028 Shoulder Bolt 2149 63004 Lockwasher 3/8'" Std, 3
9 10354 Hydraulic Drive Fitting 1]50 65018 Nut 3/8'""-16 Std. 2
10. . 13016 Idler Bracket 1151 13028 Driven Sheave 1
11 65060 Locknut 3/8"-16 Jam 1152 72057 Drive Belt 1
12 58009 Roll Pin 1/8" x 1" 1153 64008 Flat Washer 3/8'" Std, 1
13 13054 Ball 1/4" 1154 59016 Cap Screw 3/8'"-24 x 1-1/8" 1
14 83030 Spring 1§55 12129 Bushing 4
15 13052 Shift Shaft 1] 56 58003 Rollpin 3/16" x 1-1/4" 4
16 64007 Washer 1/4" Std, 1]57 13140 Wave Washer 2
17 63003 Lockwasher 5/16" Std, 4]58 13019 Brake and Clutch Lever 2
18 66003 Woodruff Key #9 3159 64039 Washer ,630 1.D, x 1,005 O.D. x
19 60012 Setscrew 5/16"-18 x 3/8'" (Nylok) 6 .062 2
20 13009 Sheave 2|60 13018 Brake and Clutch Shaft 2
21 75001 Shift Ball 1]61 13195 Clutch Pedal 1
22 59022 Cap Screw 5/16"-18 x 3/4" 2162 75029 Pedal Cover 1
23 64002 Wrought Washer 5/16" Std. 6]63 13196 Brake Pedal 1
24 13056 Rear Belt Cover 1]64 13109 Spacer Bushing 2
25 13131 Adapter 1|65 58005 Roll Pin 3/16'" x 7/8" 2
26 1138 Pipe Plug 3/8" 1|66 64038 Washer ,505 LD, x.775 O.D. x
27 64063 Washer 2 24 Ga. 2
28 13048 Brake Drum 1|67 59069 Cap Screw 5/16"-18 x 1-1/4" 1
29 60014 Setscrew 1/4"-20 x 1/4" (Nylok) 2168 12131 Bearing Spacer 1
30 13188 Brake Band 1§69 12132 Idler 1
31 72040 Belt (Sold in pairs only) 2|7 13039 Idler Bracket 1
32 67004 Cotter Pin 1/8" x 1" 4|71 83053 Spring 1
33 13220 Adjustment Coupling 1172 65039 Locknut 3/8"-16 Hex 1
-}34 83021 Spring 2173 66009 Woodruff Key #6 1
135 13050 Spacer 1§74 13055 Ball Joint 1
36 13049 Brake Bracket 1175 175015 Shift Ball 1
37 83029 Spring 1]76 13222 Rear Brake Rod 1
38 13166 Spacer 1]77 65005 Nut 3/8-24 Hex 2
39 65042 Locknut 5/16"-18 Hex 4478 13221 Front Brake Rod 1
40 13058 Parking Brake Latch 1179 65024 Lock Nut 3/8 - 16 2
41 3254 Wave Washer 1

of the transaxle.

- * The transaxle and the right angle drive are to be serviced by your nearest Tecumseh Service
Outlet,

The Tecumseh model number 1208 and serial number of the transaxle are required
for servicing. . The serial number is located on a plate on the lower right hand rear corner

The Tecumseh model number 1850 P91 for the right angle drive is also

required for servicing. Both the transaxle and the right angle drive are subject to Tecumseh
warranty only,

PAGE 21

-




Model 913002 B13

STEERING ASSEMBLY

Serial No. 1500 & Up

PAGE 22




Model 913002
Serial No. 1500 & Up B14

PARTS LIST FOR STEERING ASSEMBLY

REF. PART NO. [REF.PART NO.
NO.  NO. DESCRIPTION REQ'D.INO.  NO. DESCRIPTION REQ'D.
1 13034 Steering Shaft Extension 133 13062 Drag Link 1
2 58007 Roll Pin 1/4" x 1-1/4" 2]3¢ 13005 Lever 2
3 65042 Locknut 5/16"-18 1135 13003 Spindle R. H. 1
4 59002 Cap Screw 5/16"-18 x 5/8" H,H, 2|36 13008 Hub 1
5 54025 Flange Bearing 1137 10354 Hydraulic Drive Fitting 2
6 63003 Lockwasher 5/16'" Std, 2138 13183 Front Axle 1
7 65015 Nut 5/16"-18 2139 13091 Axle Hub 1
8 13061 Steering Column 1]40 63006 Lockwasher 1/2" Std, 1
9 58016 Roll Pin 3/16" x 1" 241 65006 Nut 1/2"-20 1
10, 74021 Taptite 4142 13004 Spindle L.H. 1
11 13100 Retaining Plate 1143 13125 Wheel Hub 2
12 55053 Flange Bushing 1]44 13136 Hydraulic Drive Fitting 2
13 64039 Washer ,630 1.D. x 1.005 O.D, x 45 612980 Tire and Wheel Assembly 2
.062 1 Consists of per wheel assy,
14 13180 Pinion 1 1 - 71038 Rim
15 59069 Cap Screw 5/16"-18 x 1-1/4" 1 1 - 71028 Tire
16 13155 Steering Wheel 1]46 3376 Spindle Cup 2
17 3254 Wave Washer 1147 67014 Cotter Pin 1/8'" x 1-1/4" 2
18 65030 Nut 3/4"-16 Jam 1148 3377 Hub Cap 2
19 64048 Washer 755 LD, x 1.375 0.D, x 49 54089 Ball Bearing 4
. 1/16" 1150 70005 Wheel Bolt 6
20 12128 Bushing 1}51 59095 Cap Screw 1/2"-20 x 2' H,H, 1
21 70009 Whizlock Screw 5/16"-18 x 1/2" 452 13027 Axle Spacer 1
22 13182 Steering Bracket 1153 13006 Tie Rod 1
23 13174 Steering Gear 1154 65018 Nut 3/8'"-16 3
24 58040 Drive Pin 3155 64021 Washer 13/32"" LD, x 1-3/4" O.D. x
25 13181 Steering Shaft 1 12 Ga, 2
26 55038 Flange Bushing 556 64052 Washer ,380 LD, x 13/16 O.D, x
27 13176 Steering Shaft Support 1 24 Ga. 2
28 65040 Locknut 1/4"-20 4157 59027 Cap Screw 3/8"-16 x 1-3/4" H.H. 2
29 55017 Flange Bushing 1]58 64003 Washer 1/2" Std, 1
30 65005 Nut 3/8'"-24 8159 3316 Shoulder Bolt 1
31 63004 Lockwasher 3/8" Std. 7|60 13127 Axle Bracket 1
32 3369 Ball Joint 4

PAGE 23



Model 913002
Serial No. 1500 & Up

CAUTION -

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

REF. PART NO. |[REF. PART NO.
NO. NO. DESCRIPTION REQ'D.INO.  NO. DESCRIPTION REQ'D.
1 66001 Key 1|25 67004 Cotter Pin1/8" x1" 3
2 613011 Sheave with Lining 126 13022 PTO Clutch Rod 1
3 63015 Lockwasher, Internal 127 13015 PTO Clutch and Brake Lever 1
4 13245 Sleeve 1128 3105 Adapter Pin 1
‘5 54092 Needle Bearing 1129 68031 Pop Rivet 2
6 13246 PTO Sheave 1130 83011 Spring 1
7 57051 Snap Ring 1131 67010 Hair Cotter Pin 1
8 54039 Bearing 1132 13099 Screw Pin 2
9 13068 Collar 133 63004 Lockwasher 3/8" Std. 2
10 65043 Locknut 5/16"-24 2134 65077 Locknut 1
11 = 64057 Washer 21/64" LD, x .625 O.D, x 35 13172  Zerk Fitting 1
.062 1|36 13046 Brake Shoe 1
12 83029 Spring 137 10215 Lever Bracket 1
13 70009 Flange Whizlock Screw 38 10144 Clevis Pin 1
5/16"-18 x 1/2" 3139 13204 Idler Arm 1
14 13040 PTO Adjusting Angle 140 83046 Spring 1
15 13226 Rod 1141 2111 Spacer 2
16 67001 Cotter Pin 3/32" x 1" 142 64002 Wrought Washer 5/16" Std. 2
17 3028 Shoulder Bolt 1143 2125 Idler 2
18 13175 Bell Crank 1|44 2110 Spacer 2
19 13059 Shoulder Spacer 1145 59131 Cap Screw 3/8"-16x1-3/4" 1
20 75020 Grip 1146 2127 Sleeve 1
21 59002 Cap Screw 5/16'-18 x 5/8" 1147 172059 V' Belt (Mower Drive Belt) 1
22 6071 Spacer 1|48 3254 Wave Washer 1
23 13026 PTO Lever 1[49 513009 P.T.O. Assembly 1

24 65042 Locknut 3/8"-16 2

PAGE 24




Mode! 913002

Serial No. 1500 & Up

N

\

ATTACHMENT LIFT

REF. PART NO. |REF. PART NO.

NO. NO. DESCRIPTION REQ'D.INO.  NO. DESCRIPTION REQ'D.

1 75002 Grip 1§11 66003 #9 Woodruff Key 2

2 13070 Attachment Lift Lever 1112 13071 Attachment Lift Arm 1

3 58039 Roll Pin 1/4'" x11/16" 1}J13 64003 Wrought Washer 1/2" Std. 2

4. 65042 Locknut 5/16'-18 Hex 1§14 67008 Hairpin Cotter 2

5 13074 Latch 1115 13073 Plunger 1

‘6 59096 Cap Screw,, Flat Hd., 16 83032 Spring 1

' 5/16"-18 x 3/4" 1§17 60012  Setscrew 5/16"-18 x 3/8" (Nylok) 2

7 70009 Flange Whizlock Screw 18 62027 Carriage Bolt 2
5/16"-18 x 1/2" 2119 13041 Attachment Mounting Bracket 2

! 8 13072  Attachment Lift Quadrant 1120 65059 Locknut 3/8'"-16 2
\ 9 12128 Flange Bushing 2121 63004 Lockwasher 2
10 13097 Shaft 1§22 59004 Cap Screw 3/8"-16 x 1" 2

N

PAGE 25




Mode! 913002
Serial No. 1500 & Up C3

ELECTRICAL SYSTEM

ELECTRICAL SYSTEM PARTS LIST

REF. PART NO. |REF. PART NO.
NO.  NO. DESCRIPTION rRea'p |NO. " NO. DESCRIPTION REQ'D.
1 13169 Shorting Wire 1 |15 13164 Positive Battery Cable 1
2 13213 Charging Wire 1 |16 63003 Lockwasher 5/16'" Std. 1
3. 13082 Starter Cable 1 117 65015 Nut 5/16"-18 1
4 3323 Ground Cable 1 |18 513005 Battery 1
5 59080 Cap Screw 1/4"-20 x 5/8" 1 119 13234 Harness 1
6 13044 Battery Holddown 1 120 25172 Switch 2
7 65056 Flange Whizlock Nut 1/4"-20 3 121 251711 Module 1
8 64007 Washer 1/4" Wrought 2 |22 25203 Connector 1
9 13025 Hook Bolt 2 {23 69075 Clip 1
10 62011 Carriage Bolt 5/16'"-18 x 3/4" 1 |24 69066 Clip 1
11 - 13157 Key 2 |25 170009 Flange Whizlock Screw 1
12 - 65075 Nut, Special 1 |26 63013 Lockwasher (Internal) 1
13 63019 Lockwasher, Internal 1 |27 61004 Stove Bolt 1
14 613943  Switch Assembly 1 {28 69078 Clip 2
‘ NOT ILLUSTRATED
13198 Fuse 1 0

PAGE 26




F5 & F6

Models 813987, 13987

1 Butads  g10g8
1 ("SIl J0N) 19qET 419788 92081
1 ("SNIII I0N) 120 jueIpend JSIOH 20082
H 2A®3US  9G0gL
b4 13110y Surltedl  $901L
8 2/1X 81-9T1/6 ‘ma108 HSO0IZIUM 60002
Z 181300, ‘urdarey 010L9
9 1 X g/1uld 193300  $00LY
Z JMIpoom 64 ‘493 £0099
b4 nng X9H 81-91/6 “InWP0T 7069
1 1Ing ¥9H 0Z-%/1 ‘U¥OT 04069
8 und ¥9H 91-8/g ‘INWNOCT  6£089
z poyeld wep ¥9H ‘01-§/8 ‘BN 62059
4 nd X°H ‘s1-2/1 ‘NN 12099
Z ng x5 ‘91-8 /¢ ‘N 81069
588" pajerq
¥ 8D dO 91,/81 ‘Al 088" ‘19USEM  250%9
1 91/1 X 28/6 X ¥/1-1 ‘I0USEM 18039
¥ 621" X GGL° X GAE"] ‘IOUSBM  ££0B9
2z uSnoxm °PIS 7 /1 ‘rouseM  £00F9
2z 'PIS b /€ ‘19USemNI0T  800gY
2 PIS 2 /1 ‘19UsemydOT  900g9
1 "H'HP/I-1X02-%/1 ‘mexdg5ded  z.L06¢
9 "H'H I1X91-8/¢ ‘max05 ded  p00se
1 IXp/TUld 1109 90088
4 Surresd  g40%%
4 ud SmsID  GIggl
4 190ead 3T I9MOW FIsEl
1 uld zoydepy  glggl
4 HUTT 30T I8MOI 21681
1 jueIpend Jusunsnipy USBH  T11gg1
1 atpueq tonuo) WBBH  0Iggl
1 19497 WBOH 08¢l
1 19¥orag jxoddng juorg 8081
T ulg 1s3depy  L0ggl
1 'H "1 39%dvig ued  90gel
1 'H "y 19%dr1g ued  goggT
¥ urg SI81D  gogel
1 awexy Pl ISMON Z0ee1
1 Ied 3J1US 8201
1 190edg L1gg
1 T93unig roxjuc) ySrey 91s¢g
1 3peId I8MON plce
1 srpurdg Tsmopy gIse
1 ued ISMON 1068
1 Iadurls 3urresg 61%¢
1 Bursnoy a1purdg 2L1e
1 Aexl aperg 0Llg
1 any Isureloy 691¢
Z jtog 18710y Burredy, Gelg
I aeld Litg
P.boy uo011d1.4283 ‘ON
"oN 13d1 a 1nd
1S17 s1avd

plEEL \o
81059 ep0s9
N\.oomy

2LEEL Nmog\ o/

PAGE 27




Model 813955
Serial No. 300 - 800

@
H
o3}

A
\\\

&
&

/
@

é

o

g

2 P
g

* 10183 Helicon Gear and 13407
Helicon Pinion are sold as a
set only.

PAGE 28




Model 813955 7
Serial No. 300 - 800 C
CAUTION
ORDER PARTS BY PART NUMBER
b NOT BY REFERENCE NUMBER. ANY

PART ORDERED BY REFERENCE
NUMBER WILL BY DISREGARDED.

Ref. Part Description No. |Ref. Part Description Ng.
No. No. Req'd.] No. No. . Req'd.
1 13402 Sheave 1 |66 ]10387 Scraper Blade 1
2 60012 Setscrew 5/16-18x3/8 2 | 67 ]59004 Cap Screw 3/8-16 x 1 HH Plated 8
3 66003 Woodruff Key 1 |68 13432 L.H. Mounting Bracket 1
4 13415 Pinion Shaft 1 |69 |62011 Carriage Bolt 5/16-18 x 3/4 8
5 |602982 Snap Ring Kit 1 70 |10198 Cap 1
6 57049 Snap Ring 1 71 110197 Grip 1
7 54073 Ball Bearing 3 |72 |e4052 Washer ,380/.385 ID x 13/16 OD x 24 Ga. |1
8 10303 Bevel Pinion 1 73 13426 Chute Control Crank 1
.9 64044 Washer 21/64 ID x 7/8 OD x 7 Ga. 1 174 110290 Universal Joint 1
10| 63003 Lockwasher 5/16 SAE Std, 2 75 110195 Shear Bolt 2
11| 59022 Cap Screw 5/16-18 x 3/4 HH 2 |76 [10354 Zerk Fitting 4
12 | 22122 Fastener 2 77 (13428 Worm Shaft 1
13| 10393 Safety Wire : 1 78 67015 Hair Pin 2
14| 59035 Cap Screw 3/8-16 x 1 3/4 1 |79 |13434 Clevis Pin 2
15| 13444 Spacer 2 | 80 |64003 Washer 1/2 SAE 4
16 | 73068 Idler 1 81 162013 Carriage Bolt 3/8-16 x 1 2
171 10289 Rod Hanger 1 | 82 |13446 Adjustment Bracket (on Model 13955 use {2
18] 13410 Chute Control Bracket 1 13445 with 13446)
19] 10191 Deflector 1 | 83 |10180 Gear Case 1
20 | 63004 Lockwasher 3/8 SAE Std. 6 84 158022 Roll Pin 5/16 x 1 3/8 1
21 { 65039 Locknut 3/8-16 13 ] 85 | 3017 Bearing Flange 1
221 59023 Cap Screw 3/8-16 x 3/4 HH Plated 2 | 86 | 54063 Ball Bearing 1
23] 62010 ‘Carriage Bolt 3/8-16 x 3/4 5 | 87 |13429 Blower Housing 1
24| 13435 Discharge Chute 1 | 88 |10165 Runner P
25| 74026 Taptite #10-24 x 3/8 6 89 | 58030 Roll Pin 3/16 x 1 1/2 2
261 10193 Wing Nut 1 90 | 64046 Washer 1.005 ID x 1,505 OD x 1/16 4
27 10438 Chute Clamp 3 |91 {10184 Bearing Support 2
. 28| 13422 Flap 1 | 92 |55035 Bushing 4
29| 68025 Pop Rivet 3 93 | 64047 Washer ,511 ID x 1.441 OD x 1/8 2
\ 30| 13421 Brace 1 94 163006 Lockwasher 1/2 SAE Std. 6
311 13430 Cover 1 95 {59024 Cap Screw 1/2-13 x 1 HH Plated 2
321 70015 Flange Whiz Lock Screw 1/4-20 x 5/8 4 [*96 | 10183 Helicon Gear 1
331 13445 Idler Arm (on Model 13955 use 1 97 }10384 Front Gear Shaft 1
13446 with 13445) 98 {58007 Roll Pin1/4x1 1/4 3
34| 83053 Spring 1 99 | 10178 Fan 1
35| 70011 Ribbed Neck Bolt 1/4-20 x 5/8 7 100] 56062 Seal 1
361 13134 Spring Clip 1 ] 101]10371 Adjustment Plug 1
37] 65056 Nut 1/4-20 7 | 102] 54044 Bearing Cup 2
38| 13431 R.H, Mounting Bracket 1 | 103] 54045 Bearing Cone 2
391 58017 Roll Pin 5/16 x 1 1/4 2 |*104] 13407 Helicon Pinion 1
40] 70009 Flange Whizlock Screw 5/16-18 x 1/2 8 105] 10108 Gasket 1
411 1138 Pipe Plug 4 | 10610107 Bearing Spacer 1
42| 10144 Clevis Pin 1 | 107} 57032 Snap Ring 1
43| 67004 Cotter Pin1/8 x 1 1 | 108} 67010 Hair Pin Cotter 1
44| 60029 Setscrew 1/4-20 x 3/8 1 | 109} 13403 Bracket 2
~ 45| 10215 Lever Bracket 1 110} 13437 Spacer 1
46| 56050 Seal 1 | 111}70010 Flange Whizlock Screw 3/8-16 x 1/2 2
471 65040 Locknut 1/4-20 5 | 112] 65015 Nut 5/16-18 1
481 10142 Bearing Flange 1 | 113]13408 Adaptor Pin 1
491 59080 Cap Screw 1/4-20 x 5/8 6 | 114] 65046 Locknut 1/2-13 1
90| 63002 Lockwasher 1/4 SAE Std. 6 | 115/ 64038 Washer ,505 ID x ,775 OD x 24 Ga. 2
51] 13401 Gear Case Cover 1 116] 13436 Tube Push Arm 2
521 13420}  Gasket- 1 I 117] 59066 Cap Screw 1/2-13 x 6 1/2 HH Plated 1
53| 540391  Ball Bearing 11 118] 13427 Wheel Weight 2
541 13411 Gear Shaft 1 1 119] 59108 Cap Screw 1/2-20 x 5 4
551 10302 Bevel Gear 1 I 120f 70012 Flange Whizlock Screw11/4-20 x 3,4 5
56| 65042 Locknut 5/16-18 10] 121 56061 Seal 2
57| 13400 Gear Case 1 | 122]10181 Flange 1
581 13406 Coupling 1 | 123|10433 R.H. Rake 1
591 65018 Nut 3/8-16 . 4 | 124| 10434 L.H. Rake 1
601 13425 Brace 1 78010 Helicon Patent Label (Not Illus,) 1
611 64002 | Washer 5/16 Std, 4 78012 Sno-Thro Label (Not Illus.) 1
621 22110]  worm Gear 1 78014 Caution Label (Not Ilus.) 1
63 58034 Roll Pin 1/8 x 3/4 3 | 12572079 Belt 1
I 64| 22123 Worm Clevis 1 126]513002 Right Angle Drive Assembly 1
. 65| 64007 Washer 1/4 Std. 1 | 127}513003 Rotor Gear Case Assembly 1
* 10183 Helicon Gear and 13407
Helicon Pinion are sold as a
set only.

PAGE 29




Serial No. 101 - 1500

Model 913002

FRAME ASSEMBLY

NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE

ORDER PARTS BY PART NUMBER
NUMBER WILL BE DISREGARDED.

CAUTION

PAGE 30




-

Model 913002

Serial No. 101 - 1500 C10
PARTS LIST FOR FRAME ASSEMBLY
REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION REQ'D. | NO. NO. DESCRIPTION REQ'D.
1 13201 Seat 1 44 70012 Whizlock Screw 1/4'"-20 x 3/4" 2
2 70015 Whizlock Screw 1/4"-20 x 1/2" 4 45 13064 Gas Gage 1
3 13042 Shift Pattern Plate 1 46 13193 Gas Cap 1
4 75019 Knob 1 47 13037 Tractor Hitch 1
5 59097 Machine Screw #10-24 x 3/8" 2 48 59023 Cap Screw 3/8"-16 x 3/4" H.H, 4
6 65051 Nut #10-24 Keps 2 49 70009 Whizlock Screw 5/16"-18 x 1/2"" 24
7 69056 Choke Control 1] 50 63006 Lockwasher 1/2" Std, 2
8 13197 Hood 1 51 59042 Cap Screw 1/2"-13 x 1-1/4" 2
9 62017 Carriage Bolt 4 52 13007 Axle Support Bracket 2
10 13161 Plug Button 1 53 70010 Whizlock Screw 3/8"-16 x 1/2" 4
‘11 64007 Washer 1/4" Std, 4 54 13075 Fender L, H., 1
12 13138 Dash Console 1 54 13076 Fender R, H, 1
13 65040 Locknut 1/4'-20 4 55 59039 Cap Screw 5/16'-18 x 1/2" 4
14 62009 Carriage Bolt 5/16"-18 x 1/2" 2 57 13134 Spring Clip 1
15 13209 Hood Trim 1 58 70011 Rib Neck Bolt 1/4'"-20 x 5/8" 3
16. 65042 Nut 5/16'"-18 7 59 59022 Cap Screw 5/16"-18 x 3/4" 4
17 75026 Grommet 2 60 59069 Cap Screw 5/16"-18 x 1-1/4" 4
18 62013 Carriage Bolt 3/18"-16 x 1" 8 61 13191 Footrest L. H. 1
19 13210 R. H, Pivot Bracket 1 61 13192 Footrest R, H, 1
19 13211 L, H. Pivot Bracket 1 62 65032 Nut 1/4"-20 2
20 64008 Wrought Washer 3/8" Std. 2 63 66008 Woodruff Key A 2
21 65018 . Nut 3/8'"-16 6 64 13047 Wheel Hub 2
22 63004 Lockwasher 3/8" 10 65 57038 Snap Ring 2
23 13199 Grille 1 66 613992  Rear Wheel Assembly 2
24 13202 Wave Washer 2 Consisting of:
25 64043 Washer 2 1 - 71018 Tire
26 65039 Locknut 3/8"-16 2 1 - 71022 Rim
27 65056 Whizlock Nut 1/4"-20 5 67 70005 Wheel Bolt 10
28 13066 Gas Tank Strap 2 68 13200 Bumper 1
29 63002 Lockwasher 1/4" Std. 4 69 13215 Seat Spring 2
30 59050 Cap Screw 1/4"-20 x 1-1/2" 2| 70 59003 Cap Screw 5/16'-18 x 1" 4
31 13067 Gas Tank Cushion 2l n 69002 Throttle Control 1
32 13092 Gas Tank Support 2 72 69010 Clamp 1
33 13184 Main Frame 1 73 65041 Locknut #10-24 1
34 70017 Whizlock Screw 5/16"~18 x 5/8" 2 | 74 64002 Washer 5/16" Std, 4
35 61014 Machine Screw #10-24 x 3/8" 1
36 65015 Nut 5/16"-18 Hex 8 (NOT ILLUSTRATED)
37 63003 Lockwasher 5/16" Std. 12 78147 Dash Decal 1
38 57052 Clamp 4 78054 Patents Pending Label 1
39 13167 Gas Line (short) 1 78152  Clutch Decal 1
40 . 13108 Filter, Gas Line 1 78151  Implement Lift Decal 1
41 13051 Gas Line (long) 1 78146 Manorway Instruction Decal 1
42 13087 Shut Off Valve 1 78145 Grille Strip 1
43 13065 Gas Tank Bracket 1 78144 Ariens Script Decal 1
78142 Manorway Decal 1
78153 Brake Decal 1
CAUTION

PAGE 31

ORDER PARTS BY PART NUMBER
NOT BY REF ERENCE NUMBER. ANY
PART ORDERED BY REF ERENCE
NUMBER WILL BE DISREGARDED.,




Cll




Model 913002

Serial No. 101 - 1500 Cl2
b PARTS LIST FOR TRACTOR DRIVE
REF. PART Description No. |REF. PART Description No.
NO. NO. Req'd.|NO. NO. Req'd.
1 83031 Spring 1]39 65042 Locknut 5/16"-18 Hex 4
2 13105 Spring Hook 1140 13058 Parking Brake Latch 1
3 65054 Locknut 1/2"-20 1141 3254 Wave Washer 1
4 13017 Idler 1142 13059 Shoulder Spacer 1
5 64052 Washer .380 LD, x 13/16" O,D, x 43 75014 Grip 1
.385 44 59057 Cap Screw 5/16"-18 x 2" 1
24 Ga, 1145 70009 Flange Whizlock Screw 5/16'-18 x
6 13089 Stop Lever 1 1/2" 3
7 13020 Clutch Rod 146 64057 Washer 21/64" LD, x .625 O.D. x
8 3028 Shoulder Bolt 2 .062 1
9 10354 Hydraulic Drive Fitting 1147 13043 Front Belt Cover 1
10 13016 Idler Bracket 1148 59004 Cap Screw 3/8"-16 x 1" 2
11 65060 Locknut 3/8"'-16 Jam 1|49 63004 Lockwasher 3/8" Std. 3
12 58009 Roll Pin 1/8" x 1" 1|50 65018 Nut 3/8'"-16 Std, 2
13 13054 Ball 1/4" 1151 13028 Driven Sheave 1
14 83030 Spring 1152 72057 Drive Belt 1
15 13052 Shift Shaft 153 64008 Flat Washer 3/8'" Std, 1
16 64007 Washer 1/4" Std, 1154 59016 Cap Screw 3/8'"-24 x 1-1/8" 1
17 63003 Lockwasher 5/16" Std, 4|55 12129 Bushing 4
18 66003 Woodruff Key #9 3|56 58003 Rollpin 3/16'" x 1-1/4" 4
19 60012 Setscrew 5/16"-18 x 3/8" (Nylok) 6 |57 13140 Wave Washer, 2
20 13009 . Sheave 2158 13019 Brake and Clutch Lever 2
21 75001 Shift Ball 1 §59 64039 Washer .630 L.D. x 1,005 O.D, x
22 59022 Cap Screw 5/16"-18 x 3/4" 2 .062 2
23 64002 Wrought Washer 5/16" Std, 6 |60 13018  Brake and Clutch Shaft 2
24 13056 Rear Belt Cover 1 161 13195 Clutch Pedal 1
25 13131 Adapter 1§62 175029 Pedal Cover 1
26 1138 Pipe Plug 3/8" 1163 13196 Brake Pedal 1
27 64063 Washer 2164 13109 Spacer Bushing 2
28" 13048 Brake Drum 1 165 58005 Roll Pin 3/16" x 7/8" 2
29 60014 Setscrew 1/4"-20 x 1/4" (Nylok) 2|66 64038 Washer .505 LD. x ,775 O.D, x
30 13188 Brake Band 1 24 Ga. 2
31 72040  Belt (Sold in pairs only) 2 |67 59069 Cap Screw 5/16"-18 x 1-1/4" 1
32 67004 Cotter Pin1/8" x 1" 4|68 12131 Bearing Spacer 1
33 13021 Brake Rod 1|89 12132 1dler 1
34 83021 Spring 2 |70 13039 Idler Bracket 1
35 13050 Spacer 171 83053 Spring 1
36 13049 Brake Bracket 1|72 65039 Locknut 3/8"-16 Hex 1
37 83029 Spring 1173 66009 Woodruff Key #6 1
38 13166 Spacer 1174 13055 Ball Joint 1
75 75015 Shift Ball 1

* The transaxle and the right angle drive are to be serviced by your nearest Tecumseh Service
Outlet, The Tecumseh model number 1208 and serial number of the transaxle are required
for servicing. The serial number is located on a plate on the lower right hand rear corner
of the transaxle. The Tecumseh model number 1850 P91 for the right a le drive is also
required for servicing. Both the transaxle and the right angle drive are subject.to Tecumseh
warranty only.

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
b NUMBER WILL BE DISREGARDED.

PAGE 33

R R R T,




Model 913002
Serial No. 101 - 1500 C13

STEERING

REF. PART  pESCRIPTION NO. REF.PART DESCRIPTION NO.
NO. NO. REQ'D NO. . ) '
ASSEMBLY NO REQ'D.
1 13034 Steering Shaft Extension 1 33 13062 Drag Link 1
2 58007 Roll Pin 1/4" x 1-1/4" 2 34 13005 Lever 2
3 65042 Locknut 5/16"-18 1 35 13003 Spindle R, H, 1
4 59002 Cap Screw 5/16'"-18 x 5/8" H.H, 2 36 13008 Hub 1
5 54025 Flange Bearing 1 37 10354 Hydraulic Drive Fitting 2
6 63003 Lockwasher 5/16" Std. 2 38 13183 Front Axle 1
7 65015 Nut 5/16"-18 2 39 13091 Axle Hub 1
8 13061 Steering Column 1 40 63006 Lockwasher 1/2'" Std, 1
9 58016 Roll Pin 3/16" x 1" 2 41 65006 Nut 1/2"-20 1
10 74021 Taptite 4 42 13004 Spindle L.H. 1
11 13100 Retaining Plate 1 43 13125 Wheel Hub 2
12 55053 Flange Bushing 1 44 13136 Hydraulic Drive Fitting 2
13 64039 Washer .630 LD, x 1,005 O,D, x 45 612980 Tire and Wheel Assembly 2
o .062 1 Consists of per wheel assy.
14 13180 Pinion 1 1 - 71038 Rim
15 59069 Cap Screw 5/16"-18 x 1-1/4" 1 1 - 71028 Tire
16 13155 Steering Wheel 1 46 3376 Spindle Cup 2
17 3254 Wave Washer 1 & Q— ) 47 67014 Cotter Pin 1/8" x 1-1/4" 2
18 65030 Nut 3/4"-16 Jam 1 0\\® 48 3377 Hub Cap 2
19 64048 Washer .755 LD, x 1,375 O,D, x 49 54089 Ball Bearing 4
1/16" 1 ? 50 70005 Wheel Bolt (]
20 12128 Bushing 1 51 59095 Cap Screw 1/2"-20 x 2" H,H, 1
21 70009  Whizlock Screw 5/16"-18 x1/2" 4 @ Q;\G) 52 13027  Axle Spacer 1
22 13182 - Steering Bracket 1 @\® 53 13006  Tie Rod 1
23 13174 Steering Gear 1 54 65018 Nut 3/8"-16 3
24 58040 Drive Pin 3 55 64021 Washer 13/32" I.D, x 1-3/4" O.D, x
25 13181 Steering Shaft 1 12 Ga. 2
26 55038 Flange Bushing 5 56 64052 Washer ,380 LD, x 13/16 O.D, x
27 13176 - Steering Shaft Support 1 @ 24 Ga, 2
28 65040 Locknut '1/4"-20 4 57 59027 Cap Screw 3/8'"-16 x 1-3/4" H,H, 2
29 55017  Flange Bushing 1 ®\ 58 64003  Washer 1/2" Std, 1
30 65005  Nut 3/8"-24 8| s~ —O® 59 3316 Shoulder Bolt 1
31 63004 Lockwasher 3/8" Std, 7 \® 60 13127 Axle Bracket 1
32 3369 Ball Joint 4 \@

P

-
PRERN
- ~
- ~
-
-
-
-

f o

)

-
-
<
~
~
-
-

®/O
- @ %
@ - -
-7 e
e

o~
= e

CAUTION A
ORDER PARTS BY PART NUMBER aa =~
NOT BY REF ERENCE NUMBER. ANY

PART ORDERED BY REFERENCE

NUMBER WILL BE DISREGARDED.

PAGE 34




Model 913002

Serial No. 101 - 1500 Cl4
PI\TIOI
P ¢ &1 @
i —0 @
S - (03— @ ﬂ © V
N o s LY
@" S O ~®
N - CamLY)
& 5 8 O ’/ @5
&> & ® |
CAUTION
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED. @/
REF. PART NO. |REF. PART NO.
NO.  NO. DESCRIPTION REQ'D.INO.  NO. DESCRIPTION REQ'D.
1 63001 Key 1125 67004 Cotter Pin1/8" x 1" 3
2 613005 Sheave with Lining 1126 13022 PTO Clutch Rod 1
3 63015  Lockwasher, Internal 1127 13015 PTO Clutch and Brake Rod 1
4 13208 Sleeve 1128 3105 Adapter Pin 1
5 54092 Needle Bearing 1129 68031 Pop Rivet 2
6 13203 PTO Sheave 1]30 83011 Spring 1
7 57051 Snap Ring 1131 67010 Hair Cotter Pin 1
8 54039 Bearing 1132 13099 Screw Pin 2
9 13068 Collar 1 (33 63004 Lockwasher 3/8'" Std, 2
10 65043 Locknut 5/16'"-24 2134 65077 Locknut 1
11 64057 Washer 21/64" LD, x .625 O.D, x 35 13172 Zerk Fitting 1
' .062 136 13046 Brake Shoe 1
12 83029 Spring 1137 10215 Lever Bracket 1
13 70009 Flange Whizlock Screw 38 10144 Clevis Pin 1
5/16"-18 x 1/2" 3139 13204 Idler Arm 1
14 13040 PTO Adjusting Angle 1{40 83046 Spring 1
15 10228 Rod 1|41 64052 Washer ,380 I.D, x 13/16" O,D, x
16 67001  Cotter Pin 3/32" x 1" 1 .385 24 Ga, 1
17 3028 Shoulder Bolt 1|42 64002 Wrought Washer 5/16'" Std, 3
18" 13175  Bell Crank 1143 1119 Spacer 1
19- 13059 Shoulder Spacer 1144 1083 Idler 1
20 75020 Grip 1|45 59027 Cap Screw 3/8"-16 x 1-3/4" 1
21 59002 Cap Screw 5/16'"-18 x 5/8" 146 3254 Wave Washer 1
: 22 6071 Spacer 1147 72050 "V'" Belt 1
23 13026 PTO Lever 1
m 24 65039 Locknut 3/8"-16 2

PAGE 35



Model 913002

Serial No. 101 - 1500

ATTACHMENT LIFT

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

REF. PART NO. |REF. PART NO.
NO. NO. DESCRIPTION REQ'D.INO.  NO. DESCRIPTION REQ'D.
1 175002 Grip 111 66003 #9 Woodruff Key 2
2 13070 Attachment Lift Lever 1§12 13071 Attachment Lift Arm 1
3 58039 Roll Pin 1/4" x 11/16" 1113 64003 Wrought Washer 1/2" Std, 2
4 65042 Locknut 5/16"-18 Hex 1§14 67008 Hairpin Cotter 2
5 13074 Latch 1§15 13073 Plunger 1
6 59096 Cap Screw, Flat Hd.,, 16 83032 Spring 1
5/16"-18 x 3/4" 1§17 60012 Setscrew 5/16"-18 x 3/8" (Nylok) 2
7 70009 Flange Whizlock Screw 18 62027 Carriage Bolt 2
5/16"-18 x 1/2" 2 J19 13041 Attachment Mounting Bracket 2
8 13072 Attachment Lift Quadrant 1§20 65059 Locknut 3/8'~16 2
9 12128 Flange Bushing 2§21 63004 Lockwasher 2
10 13097 Shaft 1§22 59004 Cap Screw 3/8"-16 x 1" 2

PAGE 36




M 12 91-.8/¢ NN 81069 9T
¥ 'PIS .8/€ I19USEMNOOT  p0OEY  G1
o3 |2 W1X91-.8/¢ maxdogded  $0065  ¥I
4 81-.91/G NN 61059 €1
o 4 yod aderrred  ¢1029 21
4 eyoexg WBrT  gLIeT 11
(] z $2-.91/6 NN Tg0S9 0T
¥ ‘PIS .9T/G ISUSEMNOOT  £00E9 6
4 WX $2-.91/G moxog ded  Lp06S 8
4 (Aruo) ammg TLIET L
1 frquoessy uSr1  googl9 9
1 a1M  PBIEL  © 1 Axapeg 18061 81| 2 1od Yooy SZ08T 6
1 dro  8%069 ¥ 1 81-.91/S NN S1089 1| ¢ oM ,.5/1 oysem L0099 8
1 I1BYSEMNOOT 20089 € T PIS .91/ 19ysemio0y €00€9 91| € 02-0%/1 NN ¥OOo1ZIYM 93uely 96089 2
1 82-.%/1 moxos ded  9olec 3 1 91qe) Araneg aanisoq borIel  GT| 1 UMOPDIOH Az9%7ed ¥POET 9
1 yoyms MBI ZGIgE 1 1 Alquiessy yoyums  gpegTe  p1| 1 u8/% X 02-.%/1 Mmoxog dep 0806 ¢
1 TeULa3U] ‘I9UsEM20T 61069 ST} T 21qe) punoxn £288 ¥
'p,boy ‘ON  ‘ON 1 Teroads ‘g §L0s9 21| 1 31qE) IajrElS 28061 ¢
"oN uondiiased  jyvg 43y 4 foxt ygrEr 11| 1 oxm Bwdrend  gIzEl 2
I .91/6 1o 98errae)d 11029 o1 1 aIrm Bunaoys 69181 1
f\@\o@ a.05d NOILdI¥DS2a vy - oNfa.0ay NOILdI¥0s30 Loy N
W—oe
F-) 7

"a30UVO3NSIQ 38 11IM HIENNN , 9 wuhmwh.
IDNINI 434 AG AI¥3IANO Lyvd — ,,
ANV "¥IGWNAN 3ONINI 438 AG LON ,’
W—
NS

YIBANN LYvd A SL¥Vd ¥3Q0 !
h‘ b
~
>
A A

NOunYy
®

@/i (AINO 81n8)

>

JYYMAQUVH ONILLNNOW ANV
SAV3T HLIM SLHOIT OML

® ®
[=)
TYNINYI L GIyyv.Ls 3¢ /@ m/@

¥3HLIZ OL A31D3NNOD
38 NVD Qv31 SIHL—

1SI7 SL14Vd W3ILSAS TVII1¥19313

; ‘d3Qqy¥vo3uSIA 38 171IM YIEGNNN

' ION3UI 43y A9 A3IYIQYO Lyvd
2% ANV "Y3IEGWNN 3ON3YI 43y A9 LON
YIEANN LAvd AQ S1¥Vd ¥3QN0

NOLLAYY

O

Serial No. 101 - 1500

Model 913002

WILSAS TVII1¥19313

PAGE 37



/

.
b

MODEL 813981,13981

After Serial No: 000,001

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REF ERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

6

(

©-
ot

0l

i
<

@@

@

PAGE 38




MODEL 813981,13981

After Serial No: 000,001

PARTS LIST
REF. PART NO. REF. PART NO.
NO.  NO. DESCRIPTION REQ'D.| NO. NO. DESCRIPTION REQ'D.
i 3516 Height Control Plunger 1141 65039 Locknut 3/8'"-16 19
2 83015 Spring 1] 42 64041 Washer 2
3 10248 Shift Ball 1143 3419 Bearing Slinger 4
4 13310 Height Control Handle 144 54073 Ball Bearing 4
5 65070 Locknut 1/4"'-20 1145 13364 Spindle Housing 2
6 58006 Roll Pin 1/4'" x 1" 1146 13365 Mower Spindle 2
7 64037 Washer 9/32 LD, x 1-1/4" O.D, x 47 66003 Key, #9 Woodruff 4
1/16" 1]48 3169 Retainer Hub 2
8 59072 Cap Screw 1/4"-20 x 1-1/4"H.T. 1]49 3170 Blade Tray 2
9 13311 Height Adjustment Quadrant 1]50 13350 Mower Blade 2
10 =~ 65015 Nut 2151 13362 Lift Frame 1
11 63003 Lockwasher 5/16" Std, 2152 13312 Mower Lift Link 2
12 59022 Cap Screw 5/16"-18 x 3/4" 2]53 65018 Nut 3/8"-16 Hex 2
13 172038 Belt - 1{54 67004 Cotter Pin 1/8" x 1" 8
14 59024 Cap Screw 1/2"-13 x 1" 3155 13316 Clevis Pin 2
15 63006 Lockwasher 1/2" Std, 3|56 65046 Locknut 1/2"-13 2
16 73086 - Pulley 1157 13314 Mower Lift Bracket 2
17 55021 Flange Bushing 1]58 10354 Hydraulic Drive Fitting 2
18 3016 Shoulder Bolt 1159 3135 Trailing Roller Bolt 2
19 64056 Washer 2160 64064 Washer ,755 LD, x 1,375 O.D, x
20 13370 Idler Arm 1 .125 Plated 6
21 65025 Nut 3/4""-10 Hex 4|61 71064 Roller 2
22 63008 Lockwasher 4]62 65021 Nut 1/2''-13 Hex 2
23 73085 Sheave 1]63 13351 R. H. Pan Bracket 1
24 83046 Spring 1]64 13303 Clevis Pin 4
25 - 13366 Cap 1165 64052 Washer ,380/.385 LD, x 13/16" O.D,
26 65058 Nut 3/4"-20 1 x 24 Ga, 4
27 67014 Cotter Pin 1/8" x 1-1/4" 1]66 13355 Height Lever 1
28 70009 Flange Whizlock Screw 5/16"-18 x 13352 L. H, Pan Bracket 1
1/2" 10| vo 67010 Hairpin 2
30 73031 Sheave 1169 13353 R. H. Support Bracket 1
31 54045 Bearing Cone 2170 13315 Clevis Pin 2
32 54044 Bearing Cup 2171 13354 L. H, Support Bracket 1
'33 13367 Hub 1172 13313 Adapter Pin 2
34 13368 Hydraulic Drive Fitting 1173 173084 Sheave 1
35 - 83054 Spring 1
36 56060 Seal 1 (NOT ILLUSTRATED)
37 73034 Sheave 1 78002 Height Quadrant Label 1
38 13361 Drive Bracket 1 78024 Patent Label 1
39 59023 Cap Screw 3/8"-16 x 3/4" 16 78160 Safety Label 1
40 13360 Mower Pan 1 78028 Discharge Caution Label 1

PAGE 39

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REF ERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.,




Model 13948 Serial No. 000001 & Up FRAME ASSEMBLY

Model 13989 Serial No. 002001 & Up
Model 13990 Serial No. 004001 & Up

13186‘ [
13078 o

13185

A13980
A13936

69006
69056

13161

6 17

o\ 69010, 7,

d\ T315761014
\13108113107 (15 <

13051

A 13992

63002 f“-64007 13102

®—— 65032

PAGE 40




Model 13948 Serial No. 000001 & Up

Model 13989 Serial No. 002001 & Up D10
Model 13990 Serial No. 004001 & Up
% PARTS LIST FOR FRAME ASSEMBLY
Part P No. Part - No.
No. Description Req'd. No. Description Req'd
2SS S SS
88 N
3268 Hub Cap, Rear 2 2 2 62009 Carriage Bolt 5/16-18 x 1/2 4 4 4
13007 Axle Support Bracket 2 2 2 62013 Carriage Bolt 3/8-16 x 1 6 6 6
13030 Footrest, L.H, 1 1 1 62015 Carriage Bolt 4
1303t  Footrest, R, H. 1 1 1 63002 Lockwasher 1/4 Std. 4 4 4
13033 Gas Tank 1 1 1 63003 Lockwasher 5/16 Std. 12 12 12
13037 Tractor Hitch 1 1 1 63004 Lockwasher 3/8 12 12 12
} 13038 Seat Spring 2 2 2 63006 Lockwasher 1/2 Std. 2 2 2
13042 = Shift Pattern Plate 1 1 1 64002 Wrought Washer 5/16 Std. 4 4 4
13047 Wheel Hub 2 2 2 64007 Washer 1/4 Std. 2 2 2
13051 Gas Line (Long) 1 1 1 64008 Wrought Washer 3/8 Std. 2 2 2
13053 Nipple (For mounting muffler) 1 1 65015 Nut 5/16-18 Hex 10 10 12
13065 Gas Tank Bracket 1 1 1 65018 Nut 3/8-16 6 6 6
13066 Gas Tank Strap 2 2 2 65032 Nut 1/4-20 2 2 2
13067 Gas Tank Cushion 2 2 2 65039 Locknut 3/8-16 2 2 2
13075 ‘Fender, L.H, 1 1 1 65041  Locknut #10-24 1 1 1
13076 Fender, R H, - 1 1 1 65042 Nut 5/16-18 9 9 9
13077 Seat Pan 1 1 65051 Nut #10-24 Keps 2 2 2
13078 Seat Back 1 1 65056 Whizlock Nut 1/4-20 5 5 b5
13079 Seat €ushion 1 1 66008 Woodruff Key "A" 2 2 2
13087 Shut-Off Valve 1 1 1 69002  Throttle Control 1 1 1
13092 Gas Tank Support 2 2 2 69006 Choke Control 1 1
13101 Rear Foot Pad 2 2 2 69010 Clamp 1 1 1
13102 Center Foot Pad 2 2 2 69056 Choke Control 1
/ 13103 Foot Pad, L.H, 1 1 1 70005 Wheel Bolt 10 10 10
% 13104 Foot Pad, R.H. 1 1 1 70009 Whizlock Screw 5/16-18 x 1/2 24 24 24
13106 Gas Gage 1 1 1 70010 Whizlock Screw 3/8-16 x 1/2 4 4 4
13107 Fuel Line (Short) 1 1 70011  Rib Neck Bolt 1/4-20 x 5/8 3 3 3
13108 = Filter, Gas Line 1 1 1 70012 Whizlock Screw 1/4-20 x 3/4 2 2 2
13134 Spring Clip 1 1 1 70015 Whizlock Screw 1/4-20 x 1/2 9 9 7
13137 Hood 1 1 1 70017 Whizlock Screw 5/16-18 x 5/8 2 2 2
13138 Dash Console 1 1 1 75019 Knob 1 1 1
13161 Plug Button 1 1 75026 Grommet 2 2 2
13167 Gas Line (Short) 1 75028 Knob 1
13184 Main Frame 1 1 1 78036 Cast Iron Decal (Not Illus.) 1 1
13185 Seat Pan 1 78037 7 H.P. Engine Decal (Not Illus,) 1 1
13186 Seat Back 1 78045 Dash Decal (Std. Only) (Not Illus,) 1
13187 Seat Cushion 1 78046 Manorway Instr. Label (Not Illus,) 1 1
A13936 Grille Assembly 1 78047 Hood Decal (Not Illus.) 1 1 1
A13980 Grille Assembly 1 1 78048 Grille Decal (Not Illus.) 1 1 1
57038 Snap Ring 2 2 2 78051 L.H. Manorway Decal (Not Illus,) 1 1 1
57052 Clamp 4 4 4 78052 R.H, Manorway Decal (NotIllus,) 1 1 1
59003 Cap Screw 5/16-18 x 1 4 4 4 78054 Patents Pending Label 1 1 1
59022 Cap Screw 5/16-18 x 3/4 2 2 78106 Dash Decal (Not Illus,) 1
59023 Cap Screw 3/8-16 x 3/4 H.H 6 6 6 78107 Manorway Instr, Decal (Not Illus,) 1
59028 Cap Screw 1/4-20x1/2 4 4 4 78108 Dash Decal (Not Ilus.) 1
59039  Cap Screw 5/16-18 x 1/2 4 4 4 78117 8 H,P, Engine Decal 1
59042 Cap Screw 1/2-13 x1-1/4 2 2 2 A13992 Rear Wheel Assembly 2
59050 Cap Screw 1/4-20 x 1-1/2 2 2 2 Consisting of per wheel assembly
59069 Cap Screw 5/16-18 x1-1/4 2 2 4 Tire 71018 1
- 59097 Machine Screw #10-24 x 3/8 2 2 2 Rim 71022 1
61014 Machine Screw #10-24 x 3/8 1 1 1

PAGE M1



Model 13948 Serial No. 000001 & Up

Model 13989 Serial No. 002001 & Up D11

Model 13990 Serial No. 004001 & Up
TRACTOR DRIVE

13105
66003 60012

83031

@,;__——— 63003
13055

13043

59069 —§ 83021 13166 @/;»‘“ 64002
12131— 63003 7”
13038 59057

o 3254
©—13059

75014 70009

65042— @
64002
13109

58005 /
64038

PAGE 42




’

Model 13948 Serial No. 000001 & Up

Mode! 13989 Serial No. 002001 & Up D12
Model 13990 Serial No. 004001 & Up
PARTS LIST FOR TRACTOR DRIVE

Part Description No. Part Description No.

No. Req'd. No. Req'd.
1138 Pipe Plug 3/8 1 59004 Cap Screw, 3/8-16 x 1 2
3028 Shoulder Bolt 2 59016 Cap Screw, 3/8-24 x 1-1/8 1
3254 Wave Washer 1 59057 Cap Screw, 5/16-18 x 2 1
10354 Hydraulic Drive Fitting 1 59069 Cap Screw, 5/16-18 x 1-1/4 1
12129 Bushing 4 60012 Setscrew, 5/16-18 x 3/8 Nylok 6
12131 Bearing Spacer 1 60014 Setscrew, 1/4-20 x 1/4 Nylok 1
12132 Idler 1 63003 Lockwasher, 5/16 Std. 2
13009 Sheave 2 63004 Lockwasher, 3/8 Std., 3
13016 Idler Bracket 1 64002 Wrought Washer, 5/16 Std. 4
13017 Idler 1 64007 Washer 1/4 Std. 1
13018 Brake and Clutch Shaft 2 64008 Flat Washer, 3/8 Std. 1
13019 Brake and Clutch Lever 2 64038 Washer, ,505 ID x .775 OD x 24 Ga. 2
13020 Clutch Rod 1 64039 Washer, .630 ID x 1,005 OD x .062 2
13021 Brake Rod 1 64052 Washer, .380 ID 13/16 OD x 24 Ga, 1
13028 Driven Sheave 1 .385
13039 Idler Bracket 1 64057 Washer 21/64 1D x .625 OD x .062 1
13043 Front Belt Finger 1 64063 Washer 2
13048 Brake Drum 1 65018 Nut, 3/8-16 Std. 2
13049 Brake Bracket 1 65039 Locknut, 3/8-16 Hex 1
13050 Spacer 1 65042 Locknut, 5/16-18 Hex 4
134352 Shift Shaft 1 65044 Locknut, 1/2-20 1
17054 Ball, 1/4 1 | 65060 Locknut, 3/8-16 Jam 1
13055 Ball Joint 1 66003 Woodruff Key #9 3
13056 Rear Belt Cover 1 66009 Woodruff Key #6 1
13058 Parking Brake Latch 1 67004 Cotter Pin, 1/8 x 1 4
13059 Shoulder Spacer 1 70009 Flange Whizlock Screw 5/16-18 x1/2 5
13089 Stop Lever 1 72040 Belt 2
13095 Clutch Pedal 1 72057 Drive Belt 1
13096 Brake Pedal 1 75001 Shift Ball 1
13105 Spring Hook 1 75014 Grip 1
13109 Spacer Bushing 2 75015 Shift Ball 1
13131 Adapter 1 75024 Clutch Pedal Cover 1
13140 Wave Washer 2 75025 Brake Pedal Cover 1
13166 Spacer 1 83021 Spring 2
13188 Brake Band 1 83029 Spring 1
58003 Roll Pin, 3/16 x 1-1/4 4 83030 Spring 1
58005 Roll Pin, 3/16 x 7/8 2 | 83031 Spring 1
58009 Roll Pin, 1/8 x1 1 83053 Spring 1

* The transaxle and the right angle drive are to be serviced by your nearest Tecumseh Service

Qutlet. The Tecumseh model number 1208 and serial number of the transaxle are required
for servicing. The serial number is located on a plate on the lower right hand rear corner
of the transaxle. The Tecumseh model number 1850 P91 for the right angle drive is also
required for servicing., Both the transaxle and the right angle drive are subject to Tecumseh
warranty only.

PAGE 43




Model 13948 Serial No. 000001 & Up
Model 13989 Serial No. 002001 & Up
Model 13990 Serial No. 004001 & Up

70009.

(5
I, Q.

D13

P.T.O.

&=

10215
~—13010
13012
¢ \ 63015
1083 — (O
v: 57050
64002— 72050 )——54019
1301
59027"‘ﬂ 63016
o—57051
13163 '
67010
\' 67004
13099 \
\ 13022
63004~ 13015 m
83011 A4
\ZM
Part Description No. Part Description No.
No. Req'd. No. Req'd.
1083 Idler 1 54080 Bearing 1
1119 Spacer 1 57050 Retaining Ring 1
3028 Shoulder Bolt 1 57051 Snap Ring 1
3105 Adapter Pin 1 59002 Cap Screw 5/16-18 x 5/8 1
3254 Wave Washer 1 59027 Cap Screw 3/8-16 x 1-3/4 1
6071 Spacer 1 63004 Lockwasher 3/8 Std, 2
10144 Clevis Pin 1 63015 Lockwasher, Internal 1
10215 Lever Bracket 1 63016 Lockwasher, Internal 1
10228 Rod 1 64002 Wrought Washer 5/16 Std., 3
13010 Engine Sheave 1 64057 Washer 21/64 ID x .625 OD x .062 1
© 13011 PTO Sheave 1 65029 Nut 7/8-14 1
13012 PTO Lining 1 65039 Locknut 3/8-16 2
13015 PTO Clutch and Brake Lever 1 65043 Locknut 5/16-24 2
13022 PTO Clutch Rod 1 66001 Key #11 Woodruff 1
13026 PTO Lever 1 67001 Cotter Pin 3/32 x 3/4 1
13040 PTO Adjusting Angle 1 67004 Cotter Pin 1/8 x 1 3
13046 Brake Shoe 1 67010 Hair Cotter Pin 1
13059 Shoulder Spacer 1 68031 Pop Rivet 2
13068 Collar 1 70009 Flange Whizlock Screw
13163 Shoulder Bolt 1 5/16-18 x 1/2 3
13093 Idler Arm 1 72050 V-Belt 1
13099 Screw Pin 2 75020 Grip 1
13172 Zerk Fitting 3 83011 Spring 1
13175 - Bell Crank 1 83029 Spring 1 oy
54019 Needle Bearing 1 83046 Spring 1 oL

PAGE 44



’

Model 13948 Serial No. 000001 & Up

Model 13989 Serial No. 002001 & Up D14
Model 13990 Serial No. 004001 & Up
75002
5/83032
@/12128
62020 70009
@/ 13097
13041 60012
AN 66003 «
5 o Ve,
12128
65059
_—67008
13071———-/@ §
70010 64003
Part Description No. Part Description No.
No. Req'd. No. Req'd.

12128 Flange Bushing 2 62020 Carriage Bolt 2
13041 Attachment Mounting Bracket 2 64003 Wrought Washer 1/2 Std. 2
13070 Attachment Lift Lever 1 65042 Locknut 5/16-18 Hex 1
13071 Attachment Lift Arm 1 65059 Locknut 3/8-16 2
13072 Attachment Lift Quadrant 1 66003 Woodruff Key #9 2
‘13073 Plunger 1 67008 Hair Pin Cotter 2

13074 Latch 1 70009 Flange Whizlock Screw
13097  Shaft 1 5/16-18 x 1/2 2

58039 Roll Pin 1/4 x 11/16 1 70010 Flange Whizlock Screw
59096 = Cap Screw, Flat Head 3/8-16x1/2 2
5/16-18 x 3/4 1 75002 Grip 1
60012 Setscrew 5/16-18 x 3/8 Nylok 2 83032 Spring 1

PAGE 45



Model 13948 Serial No. 000001 & Up
Model 13989 Serial No. 002001 & Up
Model 13990 Serial No. 004001 & Up

STEERING ASSEMBLY

59069 13034

%, 58007
*~— 65042

— 59002

13155 65015

254 U 14021

13100 —C)

64039 — 2\

0 13182
64048—" m

12128

70009

-

58040 PEEN
y P ~. »—58040

< 65 5/0@13005
00
13181 L\ R 0/4 gy m
e \A'

~
13176 *o // 3369

13008 —g; 55040 55017
58007 —* 3369 /
e \ 13062
S \\0 ® 65005
55038 <._— 13005
D

(”
, 3369 63004~ §— 65005
13127 | 10354
\ | 65018 % 59095 13183 58040
63 65005 55038
64003 . -z
@” 65018 \
63004 13006
3316 oz
\ 64052 3369
59027

PAGE 46




Model 13948 Serial No. 000001 & Up
Model 13989 Serial No. 002001 & Up
Model 13990 Serial No. 004001 & Up

PARTS LIST FOR STEERING ASSEMBLY

Part Description No. Part Description No.
No. Req'd. No. Req'd.
3254 Wave Washer 1 58007 Roll Pin 1/4 x 1-1/4 2
3316 Shoulder Bolt 1 58016 Roll Pin 3/16 x 1 2
3369 Ball Joint 4 58040 Drive Pin 3
10354 Hydraulic Drive Fitting 2 59002 Cap Screw 5/16-18 x 5/8 H,H. 2
12128 Bushing 1 59027 Cap Screw 3/8-16 x 1-3/4 H.H. 2
13003 Spindle R.H. 1 59069 Cap Screw 5/16-18 x 1-1/4 1
. 13004 Spindle L.H, 1 59095 Cap Screw 1/2-20 x 2 H,H. 1
113005 Lever 2 63003 Lockwasher 5/16 Std. 2
13006 Tie Rod 1 63004 Lockwasher 3/8 Std. 7
13008 Hub 1 63006 Lockwasher 1/2 Std. 1
13027 Axle Spacer 1 64003 Washer 1/2 Std, 1
13034 Steering Shaft Extension 1 64021 Washer 13/32 ID x 1-3/4 OD x
13045 . Front Hub Cap 2 12 Ga, 2
13061 Steering Column 1 64033 Washer ,755 ID x 1.375 OD x.125 2
13062 Drag Link 1 64039 Washer ,630 ID x 1.005 x ,062 1
13091 Axle Hub 1 64048 Washer .755 ID x 1,375 0D x 1/16 1
13100 Retaining Plate 1 64052 Washer .380 ID x 13/16 OD x
13125 Wheel Hub 2 24 Ga. 2
13127 Axle Bracket 1 65005 Nut 3/8-24 8
13136 Hydraulic Drive Fitting 2 65006 Nut 1/2-20 1
© 13155 Steering Wheel 1 65015 Nut 5/16-18 2
13174 Steering Gear 1 65018 Nut 3/8-16 3
13176 Steering Shaft Support 1 65030 Nut 3/4-16 Jam 1
13180 Pinion 1 65040 Locknut 1/4-20 4
13181 Steering Shaft 1 65042 Locknut 5/16-18 1
13182 Steering Bracket 1 67014 Cotter Pin1/8 x 1-1/4 2
13183 Front Axle 1 70005 Wheel Bolt 6
54025 Flange Bearing 1 70009 Whizlock Screw 5/16-18 x 1/2 4
54089 Ball Bearing 4 74021 Taptite 4
55017 Flange Bushing 1 A12980 Tire and Wheel Assembly 2
55038 Flange Bushing 5 Consists of per wheel assembly
55053 Flange Bushing 1 Rim 71038
Tire 71028

PAGE 47



ELECTRICAL SYSTEM
MODEL 13989

13157

65071 KEY —
63019 ~__

13942
SWITCH ASSEMBLY
(SHORTING WIRE)

ELECTRICAL SYSTEM
MODEL 13990

59106~ 61020~ W

63002\3/69043 %7690105 ~
F ® 13082

STARTER CABLE
(BLACK) 13943

SWITCH ASSEMBLY SWITCH TERMINAL

13157 LOCATIONS WITH
‘@/ CORRESPONDING
9 KEY WIRES
9 65071
' 13158 13164
WIRE HARNESS A
M
13160 ) B R 13165
CHARGING WIRE (NOT PART 13164 POSITIVE BATTERY 13160
OF WIRE HARNESS) 62011  CABLE (BLACK) 13082

13044

PAGE 48




ELECTRICAL SYSTEM

MODEL 13948

Lo b s
13082

STARTER
CABLE 13943

SWITCH ASSEMBLY

SWITCH TERMINAL
LOCATIONS WITH

o /]V /"(3[_}37 CORRESPONDING
13168 3019 65071 W”;ES
ARGI

A 13158 13164

M
13169 SHORTING WIRE M
R 13169
13164 POSITIVE BATTERY 13168
62011  CABLE 13082
13044 —
ELECTRICAL SYSTEM PARTS LIST

Part —— No. Part — No.
No. Description Req'd. No Description Req'd
O O o O O o
§55 §§s
-~ ~ -~ ~ -~ ~
3323 Ground Cable 1 1 {59080 Cap Screw 1/4-20x5/8 1 1
13025 Hook Bolt 2 2 | 59106 Cap Screw 1/4-28 x1/2 1
13044 Battery Holddown 1 1 | 61020 Machine Screw #10-32 x 3/8 1 1
13081 Battery 1 1 62011 Carriage Bolt 5/16-18 x 3/4 1 1
13082 Starter Cable 1 1 ] 63002 Lockwasher 1/4 Std. 1
13157 Key 2 2 2 ]63003 Lockwasher 5/16 Std. 1 1
13158 Spacer 1 1 1 |63019 Lockwasher, Internal 1 1 1
13160 Charging Wire 1 64007 Washer, 1/4 Wrought 2 2
13162 Shorting Wire 1 65015 Nut 5/16-18 1 1
13164 Positive Battery Cable 1 1 65056  Flange Whizlock Nut 1/4-20 3 3
13165 Wire Harness 1 65071  Nut, Special 1 1 1
13168 Charging Wire 1 | 69010 Clip 2 2
13169 Shorting Wire 1 69048 Clip 1
A13942 Key Switch Assembly 1 70012 Flange Whizlock Screw
A13943 Ignition Switch Assembly 1 1 1/4-20x1/2 2

PAGE 49




Model 13990 Serial No. 000001 - 004000

Model 13989 Serial No. 000001 - 002000  FRAME ASSEMBLY 1

A13980

59050
3092

A 13992

PAGE 50



~

N

Model 13989 Serial No. 000001 - 002000
Model 13990 Serial No. 000001 - 004000

PARTS LIST FOR FRAME ASSEMBLY

Part Description No. Part Description No.
No. Req'd. No. Req'd.
3268 Hub Cap, Rear 2 62009 Carriage Bolt 5/16-18 x 1/2 4
12128 Bushing 2 62013 Carriage Bolt 3/8-16 x 1 6
13001 Main Frame 1 63002 Lockwasher 1/4 Std, 6
13007 Axle Support Bracket 2 63003 Lockwasher 5/16 Std. 12
13030 Footrest, L.H, 1 63004 Lockwasher 3/8 12
13031 Footrest, R.H, 1 63006 Lockwasher 1/2 Std, 2
13033 Gas Tank 1 64002 Wrought Washer 5/16 Std, 4
13037 Tractor Hitch 1 64008 Wrought Washer 3/8 Std, 2
13038 Seat Spring 2 65015 Nut, 5/16-18 Hex 10
13042 Shift Pattern Plate 1 65018 Nut, 3/8-16 6
13047 Wheel Hub 2 65039 Locknut 3/8~16 2
13051 Gas Line (Long) 1 65041 Locknut 10-24 1
13053 Nipple (For mounting muffler, 65042 Nut 5/16-18 9
(Not Illus.) 1 65051 Nut #10-24 Keps 2
13065 Gas Tank Bracket 1 65056 Whizlock Nut 1/4-20 7
13066 Gas Tank Strap 2 66008 Woodruff Key "A" 2
13067 Gas Tank Cushion 2 69002 Throttle Control 1
13075 Fender, L.H. 1 69006 Choke Control 1
13076 " Fender, R H, 1 69010 Clamp 1
13077 Seat Pan 1 70005 Wheel Boilt 10
13078 Seat Back 1 70009 Whizlock Screw 5/16-18 x 1/2 24
13079 Seat Cushion 1 70010 Whizlock Screw 3/8-16 x 1/2 4
13087 Shut-Off Valve 1 70011 Rib Neck Bolt 1/4-20 x 5/8 3
13092 Gas Tank Support 2 70012 Whizlock Screw 1/4-20 x 3/4 2
13101 Rear Foot Pad 2 70015 Whizlock Screw 1/4-20 x 1/2 5
13102 Center Foot Pad 2 70017 Whizlock Screw 5/16-18 x 5/8 2
13103 Foot Pad, L.H, 1 75026 Grommet 2
13104 Foot Pad, R.H. 1 718036 Cast Iron Decal (Not Illus.) 1
13106 Gas Gage 1 78037 7 H.P, Engine Decal (Not Illus.) 1
13107 Fuel Line (Short) 1 78045 Dash Decal (Std. Only) (Not Illus,) 1
13108 Filter, Gas Line 1 78046 Manorway Instr. Label (Not Illus,) 1
13134 Spring Clip 1 78047 Hood Decal (Not Illus,) 1
13137 Hood 1 78048 Grille Decal (Not Illus.) 1
13138 Dash Console 1 78049 Dash Decal (Elec. Only) (Not Ilus.) 1
A13980 Grille Assembly 1 78050 Ariens Logo Decal (Not Illus,) 1
57038 Snap Ring 2 78051 L.H, Manorway Decal (Not Illus.) 1
57052 Clamp 4 78052 R.H. Manorway Decal (Not Illus.) 1
59003 Cap Screw 5/16-18 x 1 4
59022 Cap Screw 5/16-18 x 3/4 2 A13992 Rear Wheel Assembly 2
59023 Cap Screw 3/8-16 x 3/4 H.H. 6 Consisting of per wheel assy,
59028 Cap Screw 1/4-20x1/2 4 Tire 71018 1
59039 Cap Screw 5/16-18 x 1/2 4 Rim 71022 1
59042 Cap Screw 1/2-13 x 1-1/4 2
59050 Cap Screw 1/4-20 x 1-1/2 2
59069 Cap Screw 5/16-18 x 1-1/4 2
59097 Machine Screw #10-24 x 3/8 2
61014 Machine Screw #10-24 x 3/8 1

PAGE 51




Maodel 13989 Serial No. 000001 - 002000 , )
Model 13990 Serial No. 000001 - 004000 EG

TRACTOR DRIVE

13105 ,
66003 60012 9;-70009
13009

) 3254
0g—13059

75014 70009 -

| 83011
| B
[}
| 3028 75008
54002—:
/
65042
13096
65042
64002

S | @
0, ) ¢ _
MOQ 64038/@5‘,5005
13019 12129

PAGE 52




~ Model 13989 Serial No. 000001 - 002000 )
- Model 13990 Serial No. 000001 - 004000 E10

Q)

PARTS LIST FOR TRACTOR DRIVE

~ -} 13096 Brake Pedal 75014 Grip
© - § 13105 Spring Hook 75015 Shift Ball
13109 ‘Spacer Bushing 75024 Clutch Pedal Cover
113131 Adapter 75025 Brake Pedal Cover
58003 Roll Pin, 3/16 x 1-1/4 83011 Spring
58005 Roll Pin, 3/16 x7/8 83021 Spring

58009 Roll Pin, 1/8 x 1 83029 Spring
: 83030 Spring

83031 Spring

Part Description No. Part Description No.
No. Req'd, No. Req'd.
1138 Pipe Plug 3/8 1 59004 Cap Screw, 3/8-16 x 1 2
3028 Shoulder Bolt 2 59016 Cap Screw, 3/8-24 x 1-1/8 1
3254 Wave Washer 1 59057 Cap Screw, 5/16-18 x 2 1
10354 Hydraulic Drive Fitting 1 59069 Cap Screw, 5/16-18 x 1-1/4 1
12129 Bushing 4 | eo012 Setscrew, 5/16-18 x 3/8 Nylok 3
12131 Bearing Spacer 1 60014 Setscrew, 1/4-20 x 1/4 Nylok 1
12132 Idler 1 63003 Lockwasher, 5/16 Std, 2
13009 Sheave 2 63004 Lockwasher, 3/8 Std.,, 3
13016  Idler Bracket 1 64002 Wrought Washer, 5/16 Std, 4
13017 Idler 1 64007 Washer 1/4 Std, 1
13018 Brake and Clutch Shaft 2 64008 Flat Washer, 3/8 Std, 1
13019 Brake and Clutch Lever 2 64038 Washer, .505 ID x .775 OD x 24 Ga, 2
13020 Clutch Rod 1 64039 Washer, .630 ID x 1.005 OD x ,062 2
13021 Brake Rod 1 64052 Washer, ,380 ID 13/16 OD x 24 Ga. 1
13028 Driven Sheave 1 .385
13039 - Idler Bracket 1 . 64057 Washer 21/64 ID x .625 OD x .062 1
13043 Front Belt Finger 1 64063 Washer 2
13048 Brake Drum 1 65018 Nut, 3/8-16 Std. 2
13049 Brake Bracket 1 65039 Locknut, 3/8-16 Hex 2
13050 Spacer 1 65042 ‘Locknut, 5/16-18 Hex 4
13052 Shift Shaft 1 65044 Locknut, 1/2-20 1
13054 Ball, 1/4 1 66001 Woodruff Key #11 1
13055 Ball Joint 1 66003 Woodruff Key #9 2
‘ 13056 Rear Belt Cover 1 66009 Woodruff Key #6 1
13058 -Parking Brake Latch 1 67004 Cotter Pin, 1/8x1 4
3 13059 Shoulder Spacer 1 70009 Flange Whizlock Screw 5/16-18 x1/2 5
13080 Brake Band 1 | 72055 Belt 2
13089 Stop Lever 1 72057 Drive Belt 1
13095 Clutch Pedal 1 75001 Shift Ball 1
1 1
1 1
2 1
1 1
4 1
2 2
1 1
1
1

* The transaxle and the right angle drive are to be serviced by your nearest Tecumseh Service

Outlet, The Tecumseh model number 1208 and serial number of the transaxle are required

Coe for servicing. The serial number is located on a plate on the lower right hand rear corner

7 g - 'of the transaxle, The Tecumseh model number 1850 P91 for the right angle drive is also

s required for servicing. Both the transaxle and the right angle drive are subject to Tecumseh
warranty only, .

PAGE 53




Model 13989 Serial No. 000001 - 002000
Model 13990 Serial No. 000001 - 004000 E1ll

ELECTRICAL SYSTEM

DISCONNECT THREE PRONG
PLUG FOR STORAGE

BB~

e 65056*@

* AVAILABLE FROM LAUSON
SERVICE CENTER

Part " Description Model Model
No. 13990 13989

3322 Key Switch 1
3323 Ground Cable 1

3325 Ignition Switch 1

13025 Hook Bolt 2

13044 Battery Holdown 1

13081 Battery 1

13082 Starter Cable 1

13083 Positive Battery Cable 1

13085 Shorting Wire 1 1
59080 Cap Screw 1/4-20 x 5/8 1

59106 Cap Screw 1/4-28 x 1/2 1

61020 Machine Screw #10-32 x 3/8 1

62011 Carriage Bolt 5/16-18 x 3/4 1

63002 Lockwasher 1/4 Std. 1

63003 Lockwasher 1

64007 Wrought Washer 1/4 Std. 2

65015 Nut 5/16-18 1

65056 - Whizlock Nut 1/4-20 3

69010 Clip 2

69048 . Clip 1

70015 Flange Whizlock Screw 1/4-20 x 1/2 2

PAGE 54




Model 13989 Serial No. 000001 - 002000
Model 13990 Serial No. 000001 - 004000

El2 & E13

1417

2e0e8 \m

INIWHOVLLY

4 j1og a3erared 02029
1 8uadg 2088 4 HOIAN 8/¢ ¥ 81-91/G Ma108)98 21009

1 dun 20062 1 ¥/¢ X 81-91/¢
4 Z/1%x91-8/¢ pesH el ‘msrdgded  9606¢
M35 Yoorzrym d3uery 0100 1 9I/1T X §/T Ul TIoOd 65088
2z 2/1%81-91/¢g 1 FeUS  L6OET
MBIDS HOO[ZIYA SBUELE 6000L 1 yne] $LOET
4 180D uld ITeH 800L9 1 Io3untg £L0eT
4 6# Ka3] ymipoom  £0099 1 juBIpENY YT JUSURPDENY  ZLOET
4 91-8/¢ INUNS0Y 65059 1 Wiy Pr1 JUsUIeny 14081
1 XoH §1-91/G IMUNOO] 25059 1 19497 JTT JUBUYOENY  OLOET
4 ‘PIS /1 19Usem WBnoIM 009 14 19Y0eIg SURUNON WOUIENY 1H0€1

‘p,bay "ON p,bay ‘ON
‘ON uonditasaq 3ipd "ON uondiioseq pd
@\ £00¥9 01002
120€1
mSS\n
N 0099
m_ooe\n
L60€EL
24061 —

‘o'L'd

1 Sutread  080%S
1 Butads 62088 1 Bupreag oTpeaN  610%S
1 Burads 11068 H md meI08 66081
1 3uds 07088 1 wry 181 £60€1
1 dun 02085L 1 Jtod J9pMOys 69081
1 wed-A  0%0ZL 1 IefoD 89081
€ 2/1 % 81-91/¢ 1 xaoedg xepThoYs 6S0ET
#2108 YOOIZIYM 83UEld  6000L 1 soyg axerd  9HOET
4 jea1y dod 18089 1 s18uy Aumsnipy OLd 110141
€ ug xan0) areH 0109 1 19497 OLd 92081
z 1xg/1Wmd 19900 $00L9 1 ywexd fed £20€1
4 §/¢ X 28/¢ Wid 19000 100L9 1 POy YOI OLd 22081
1 gnapoom TT# 48X 10099 1 19497 aXead pue YNID OLd  STOET
4 $2-91/6 INOOT  £H0SH 1 Suur1 OLd  2T0€1
4 91-8/¢ IMUNOT  6E0SH 1 aaeaus OLd 11081
1 ¥I-8/LWMN 62059 1 saeoyg swBug  QIOET
1 290" X 4O ¢29° X 4I ¥9/12 Iousem  LS0P9 1 pod 83201
4 ‘TIS 91/¢ I9Usem JuAnoim 20099 1 jexoead 19497 61201
1 TEUIS] ‘IUSEBMNDOY 97089 T uld s14910 10T
1 Teuzaul ‘1oyseANO0T  GTOES 1 za0edg 1109
2z ‘7S 8/€ I3USEMNDOT $00£9 1 IOUSEM SATM ¥52¢
1 ¥/6~1 % 91-8/g maxog ded L206S 1 ulg xeydepy s01e
1 8/g x 81-91/¢ maxog dep 2006¢ 1 od 12pmogs 8208
1 Bury deug TS0LS 1 1s0edg [194¢
1 Bury Buturejey 0S0LS 1 J31P1 £801
*p.boy "ON ‘P.boy “ON
‘ON uo|3dj40s2@ wuod ‘ON uolid|42seQ ubd
3wﬂﬂd -
N
SL0EL
2201
#0029
| gooe1—E) T 690EL
™~ osors—®
$00.9 —mO\.ml\o
910€9
110€L
6c059—® s
é a_ova.IO 0502
€20€1 820€ 0S50S
SLOE9
N—10029
82201 108 2i0e1—g
Noo% oloEL »\
Q P 20065 10099— 3
¥52€ \ o— EV0S9
:.oo
omom_
ouon_ ovom_
/ 620€8 @a\»mos
02054 \
£¥0S9

PAGE 55




F1 & F2

s —SPOE!L

1029

EEOV9
¥ Burysng a8uery 8E08S
¥ Butreag m_wam 680%%
1 Burresq afueld 520%¢
# wwwﬁn o_mmw 2 Jutytg sArag O1MespAH 9gtel
N 1 19oRIg XY L21gt
Arquasse 19aym xod Jo £3S1SUCD z any 19oUm e
4 AqQuIossy TedUYM PUE 3I1L 08621V 1 oyeld Futurersy 00161
b /1 % pg-0T# omdel 120 1 dep [ooum Furrears 86081
v 2/1 X 81-9T/ AII0G NOOTZMM 6000L 1 qny sTXy 16081
9 J10F 193UM $000L ¥ Jutop Tred 06081
2 $/1-1% 8/1 uld 193300 $10L9 yury Seaq 29081
1 81-91/¢ MO0 2r0s9 1 uumioe) Jurisadg 19081
€ 91-8/E30N 81089 1 Weus uiiesis  080ET
2 81-91/6 N 61069 z den gny juoxg SHOET
! 02-z/1IN 90099 1 uotsUeyXF IS BULIsNS  PEOET
8 $2-8/¢ IN S0059 1 199U M SUTX993S zg0e1
[1:198 1 jexorIg BurIasys 62081
2 “BD $2 X QO 91/£1 X QI 08€" 19USEM 250%9 1 130edg aIXY LZ0g1
2 290" X QO S00°T X I 069" I9USEM 6£0%9 1 uonng [20131
2 621" X QO GLE'T X (I GGL° I2USem £60¥9 1 1890 SULI99)S £1081
2'eDZ1 X QO ¥/¢-1x Al 2¢/€1 I2uUsem 12099 1 anH 800¢1
1 ‘™MS 2/1 19usem £00%9 1 poy a1y, 900¢ 1
1 ‘IS 2/1 I9UsemnO0] 900£9 4 19497 S00€ T
L *PIS 8/ JOUSEMIOOT $00£9 1 *H°Y arputdg $00e1
H4 "PIS 91/4 I2ysemyd0] £00€9 1 *H"T etpurds £0081
1 "H'H 2 ¥ 02-2/1 maxdg ded $6065 1 Ay U0l 200€1
1 $/1-1 % 81-91/¢ ma10g ded 6906¢ 4 Bumysng 62121
4 "H'H $/€-1 % 91-8/¢ Ma10g deD L206S 4 Burysng 8z121
4 *H'H 8/ X 81-91/5 ma10gs ded 20066 H Burtd 8AlIQg OUNeJpAH $SE01
4 1% 91/¢ wid TIod 9108¢ 1 jtog 13pnoYs 91g¢
S ¥/1-1% /1 wd 110" LOO8S 1 I3USEM dAEM $52¢
‘p,bay *ON ‘p,bay ‘ON
‘ON uondiassag od “ON uonydiaosag HMbd

ATESNISSY ONIYIILS 404 1817 SLdvd

P

8&2\

000r00 - 100000 "ON |P149S 066EL [SPOW
000Z00 - L00000 "ON |DP118S 486EL [9POW

S000L

L
SELT T g @

~
9ELEL yooel—

20085 /

veder ostes O g,

AT8N3SSY DNI¥33lS

PAGE 56




F9 & F10

22065 o\ ¥siol .
V\movm_

51089
/MSS w\ 0068 /
22065

«—E00E9

Gadl - s 68201 (0

4 oso—= VT ., wior,

L) .. .

i 22065/ 0b059 60085 N 7 \ D
L) v

A 90¢E |
06201 A 1 08095 )
68201~ > - N NIRRT

96201 3,
sovet ; >

v1029 EL0vS ,f % y
20¢01 < /@ -
\ scovs, ULt eT DS
) / - ) //%8\./2..: -

_-77 Moss
ovel nﬂy - mooﬂ\@ oloea_
/xw W 6111 69201
L 0es 6c0s9~"
“~¢00e9 ¢
20069 ﬁu! £0€01 =
elops < €601
-3
6HOLS—S

6E0S9

\
LA /35_ /_
£2065 N

1008s lllls

Model 13983

28£01

/Ts

210¢

mowv\m./\@/@

PAGE 58



F11 & F12

' Model 13983

1 Suradg oTogs
I (*SNIII 10N) T9qeT uonne) $108L
1 (*SNTII JON) 19QeT OIy] -ous ztogL 1 ¢ P3Yeld HH T X DNQ £1-2/1 maadg de) $c06S 1 1 I9A0D 38ED 183D TOPET
1 (SN[l 30N) T9qeT JUs)ed UODI[AH otosy | @ Pa3eld HH $/¢ X DNN 91-8/¢ maxog de) £206S5 | 1 9seD JedDH 0opel
1 AaTIng 1811 ggoes | & HH %/€ X ONN 81-91/g max0g de)d 2e06s | 1 ajeld Sununowy Zgigl
g M8I08 HoorZTY p SJURLL z100L | 9 Pa3eld HH 1 X ONN 91-8/¢ Maxog ded $006S | 1 1exong uStom 0£IET
9 JI0g M0ON DPIAATH 1100 1 @ 2/1-1x 91/¢ wid 1104 08085 | 1 3r0ddng joxond jydrom 621€1
4 MBIDS WIOTZIYM dSueL] otooL | L 8/¢-1x 91/¢ wg 1104 2208G | 1 aarm A393es  £6€01
12 M3I98 NOOTZIYM o3uer g goooL | 2 »/1-1% 91/¢ uld 1109 LT08s | 1 operd 1aderds 18801
g 1941y dog 6g089 | 1 1x8/1uld 1104, 6008s | 1 ayed "H1 98¢01
1 ulg I8330) 1029 | € ?/1-1% /1 uid 1104 Looss | 1 ayey ‘H'M 68£01
by 191300 uld ITeH otoLol ! 8ury deug 6b0LG | T Jeys xesd uoag  $8E01
g ulg 191300 5000 | T Sury deug zeoes ] 1 8nid yusunsnipy 14801
1 Loy ymapoom £0099 | 1 Tess 2909s | ¥ Sumtd AI9Z  $SE0T
9 ONN 0Z2-%/T InN 96069 | ¢ [ess 19096 | 1 uotuIg 19499 g0€01T
1 Nu¥d07 £6069 |1 reag ogogg | 1 183D 19439 Z0E01
9 ONQ $2-0T 1IN 16069 | ¥ . Surysng geogs | 1 od £ 96201
1 €z-2NA £1-2/1 1o 9%059 | € Burreeq fred gLops | 1 orop [esasAun 06201
o1 §2-ONN 8T-91/¢ IUNO0T zr0s9 | 1 Surresq Ired £90%¢ | ¢ 193ueq poy 68201
9 gz~ON0 02-%/1 nusooy 0%0¢9 1 2 auo) Surresqg Shope | € durer) 9a3nyd 69201
g1 g2-0NN 91-8/¢ MU0 6£069 | ¢ dn) Burieeg pops | 1 1oIrIg J0A9T  GIZOT
1 dz-DNN 81-91/¢ InN c1069 |1 Surreaq TrRg 680%G | 1T dep 86101
1 "eD $Z X QO 91/¢1 X (I §8E"/08" I9USEM zeop9 | ! 100edg Eevel | 1 dun L6101
1 IaUsem 83039 1 derd eevel | ¢ nod 1EdyS 6101
z 8/1X QO TFP°I X QI TIC" I8USEM Lpop9 | 1 aoeag 1zvet | 1 NN 3utm  £6101
4 91/1 X 0O S0S°T X (OI S00°T I2Uysem 9%0%9 1 1 o¥seH 0Zvel 1 10303158 16101
1 ‘D 1, X O 8/L X QI $9/12 19usem pp0p9 ] T wry I81p] 8I%81 | © jzoddng Suttesd #8101
2 “en) 7 X O GLL° X I G0G° I2Uysem geopg| T Iy a81eyosiq LIPET T 183D UOOIPH  £8T101
z *PIS 8/€ ISUSEBM 8003911 19400 91peT | 1T s8uery 18101
9 qVS /1 19ysem e00p9 | T eys uortutd STpelL | T 9seD J1esnH 08101
91 ;IS 91 /G I9USEM Z00%91] 1 19%0rag Sunjunoi ‘H'Y PiveT ] 1 uwey 8LIOT
b4 °PIS AVS Z/1 18USBMNDOY 900g9( 1 jexORIg SunUNO ‘H*1 eIPET | 2 Jeuuny  G910T
g "PIS AVS 8/¢ I9UYSEMYOOT $00g9} 1 Butsnoy asmorg cIpeT 1 1 joxd0adg To13u0)  HGIOT
b ‘P3S VS 91/G IBYSEMINOOT £00g9| T yeys 1esH per | 1 uld S1A91D  $%101
o1 *PIS AVS ¥/1 18USeMD0] zoogo ] 1 i9ydeIg [013U0D YD oTseT | 1 a8uery Surresg ZHI0T
g $/¢ X DNN 91-8/¢ 110d 28eta1e) 010291 T Juesd [013U0) ANY) 60PET | 1 j193seDH 80101
L Z/1 X DNn 81-91/¢ 3109 s9e111e) 60029 1 uly 1s3depy goveT | 1 1o0edg Surreeg L0101
1 P/1 X VE-DNN 0Z-%/1 ma1053198 $1009} T uorulg uoot[aTy LopeT | 1 I9USem 9aBM  PECE
1 8/ X VE-ONQ 81-9]/C MaI08}5S 21009l 1 Burdno) gopetT | 1 o3uelq 3urreed  L10§
9 8/¢ X 0Z-% /1 maaog de) ogose| 1 19%001ds 1013U0D BINYD sopeT | 1 I3 3ury deug 2862
1 Ppejeld HH 2/1-9 X ONQA £1-2 /T ma10g ded 99065 | 2. aqny, povel | © mg s1e1)y  8%0%
T Dejeld HH g/1-2 X DNQ 91-8/¢ maxog de) seo6s| e 1exoeIg goveT | ¥ 8niq odig  8EII
b PaIeld HH 2/1 X ONN 0Z-/1 Maadg den 82066 | ! aAeaYg zovel | ¢ 190eds 6111
‘p,bay uoiidiiosaqg ‘ON |'p,b3y uondlaosaqg ‘ON {'p.boy uondiiosaq ‘ON
‘ON upg | "ON upd | °oN wupg

C

IS17 S14Y¥d O¥HL ONS .C€

C

C

PAGE 59




